
Oki  Data  CONFIDENTIAL

       CX1145MFP        
         Spare Parts
     Illustration Manual 
          051414C



1.	 HOW TO READ THE PARTS LIST
(1)	 Number of pieces
	 The number of pieces in the list denotes total pieces used per unit. But the numbers in the list for PACKING MATERIAL and 

ACCESSORY denote total pieces used per machine.
(2)	 One pack of screws in the list includes 50 pieces.
(3)	 ABBREVIATED CODES

QTY........................one piece
PAC.........................one pack
1/P...........................one piece packed in polyethylene bag
1/S...........................one piece packed in special pack
1/C..........................one piece packed in carton box
1/PP........................one piece packed in paper and polyethylene bag
1/KP........................one piece packed in polyethylene bag with cardboard
1/D..........................one piece packed in polyethylene-cushion bag
1/SB........................one piece packed in shielding bag
N/A.........................not available

P................... PURPOSE
A...................ADD
B...................DELETE
C...................CHANGE
D...................QTY, CHANGE
E...................MISENTRY
F...................OMISSION

2.	 HOW TO PLACE ORDER FOR PARTS
(1)	 The parts handled as service parts are only those with their "Q'TY/PACK" column listed with a quantity other than "N/A***" or 

"SUPPLY".
	 Those parts with "N/A***" are listed only for the purpose of showing the mechanical construction, those listed with "SUPPLY" 

are handled only as a sales item, and therefore both types of parts are not supplied as service parts.
(2)	 Orders for any parts which form a component of a semi-assembled unit are not acceptable.
	 Note: All the screws and nuts used are ISO standard.

3.	 REGION
NAD.................115V
	 50/60Hz, NORTH AMERICA, SOUTH AMERICA
TWD.................110/220V
	 50/60Hz, TAIWAN
SAD..................127V/60Hz, SAUDI ARABIA
ASD..................220-240V
	 50/60Hz, ASIA, SOUTH AMERICA, etc.
ASU..................220-240V
	 50/60Hz, ASIA, etc.
AUD.................220-240V
	 50/60Hz, AUSTRALIA
MJD..................220-240V
	 50/60Hz, EUROPE
CND.................220-240V
	 50/60Hz, CHINA
KRD.................220-240V
	 50/60Hz, KOREA

I........................INTERCHANGEABILITY STATUS

    A...................LAST SUFFIX IS CHANGED
B.C.D.E............PART NUMBER IS CHANGED

QTY/PAC

P

A B C D E
CURRENT NEW CURRENT NEW CURRENT NEW CURRENT NEW CURRENT NEW

PARTS

MACHINE
I

EXPLANATION OF SERVICE-PARTS LIST



CONTENTS
COVER-1-ASM........................................1
COVER-2-ASM........................................2
CONTROL-PANEL-ASM..........................3
BASE-FRAME-ASM.................................4
FRONT-FRAME-ASM..............................5
REAR-FRAME-ASM................................6
POWER-SUPPLY-ASM............................7
CASE-SYS-ASM......................................8
CASE-LGC-ASM......................................9
LASER-OPTICAL-UNIT-ASM................10
OPTICAL-FRAME-ASM.........................11
TR2-UNIT-1-ASM...................................12
TR2-UNIT-2-ASM...................................13
DRUM-DRIVE-ASM...............................14
DEV-DRIVE-ASM...................................15
FEED-DRIVE-ASM................................16
OPTICAL-DRIVE-ASM...........................17
FEEDER-1-ASM....................................18
FEEDER-2-ASM....................................19
BYPASS-ASM........................................20
BYPASS-FEEDER-1-ASM.....................21
BYPASS-FEEDER-2-ASM.....................22
ALIGNING-1-ASM..................................23
ALIGNING-2-ASM..................................24
PLATEN-ASM.........................................25
CRG-1-ASM...........................................26
CRG-2-ASM...........................................27
MAIN-CHARGER-ASM..........................28
TRANSPORT-BELT-UNIT-1-ASM..........29
TRANSPORT-BELT-UNIT-2-ASM..........30
BELT-CLEAN-UNIT-ASM.......................31
CLEANER-ASM.....................................32
DEVELOPER-YMC-ASM.......................33
DEVELOPER-BLACK-ASM...................34
REVOLVER-UNIT-1-ASM......................35
REVOLVER-UNIT-2-ASM......................36
TONER-1-ASM.......................................37
TONER-2-ASM.......................................38
FUSER-1-ASM.......................................39

FUSER-2-ASM.......................................40
FUSER-3-ASM.......................................41
FUSER-4-ASM.......................................42
ADU-ASM...............................................43
DRAWER-ASM......................................44
JIGS & GREASE..................................101
DOWNLOAD JIGS...............................102
SUPPLIES............................................103
REPLACE UNIT...................................104
PM-KIT.................................................105



1. COVER-1-ASY 2. COVER-2-ASY 3. CONTROL-PANEL-ASY 4. BASE-FRAME-ASY

5. FRONT-FRAME-ASY 6. REAR-FRAME-ASY-1 7. REAR-FRAME-ASY-2 8. POWER-SUPPLY-ASY

9. CASE-PCB-ASY 10. COV_SATAY-PCB-ASY 11. LASER-OPTICAL-UNIT 12. OPTICAL-FRAME-ASY

13. TRU-UNIT-1 14. TRU-UNIT-2 15. DEV_TBU-DRIVE-ASY 16. DRUM-DRIVE-ASY

17. REGIST&TR1-DRIVE-
ASY

18. FUSER&EXIT-DRIVE-
ASY

19. OPTICAL-DRIVE-ASY 20. FEEDER-1-ASY



21..FEEDER-2-ASY 22..BYPASS-ASY 23..BYPASS-FEEDER-1-
ASY

24..BYPASS-FEEDER-2-
ASY

25..ALIGNING-ASY 26..COV&GUIDE-FEED-
ASY

27..LIFT-TRU&SNR-POS-
ASY

28..PLATEN-ASY

29..CRG-1-ASY 30..CRG-2-ASY 31..TRANSPORT-BELT-
UNIT-1

32..TRANSPORT-BELT-
UNIT-2

33..TRANSPORT-BELT-
UNIT-3

34..TRANSPORT-BELT-
UNIT-4

35..BELT-CLEAN-UNIT-ASY 36..SHUTTER-ASY

37..EPU-SUB-ASY 38..DEVELOPER-ASY 39..CLN-DRUM-ASY 40..MAIN-CHARGER-ASY



41. TONER-1-ASY 42. TONER-2-ASY 43. FUSER-1-ASY 44. FUSER-2-ASY

45. FUSER-3-ASY 46. FUSER SATY&GUIDE 
EXIT-ASY

49. ADU-ASY-2 50. DRAWER-ASY

47. INNER-COVER-ASY 48. ADU-ASY-1



COVER-1-ASM

8

8

8
8

8

8

23
44

41

23

2245

9

18

20

13

1
3

 3

55

31

28
29

30

4

4
4

4 46
47 8

21

8
21

4

19

5

5
27

27

6

7

178

24

25

26

26

26

26

36

8

8
8

56

24

16

14

15

2

10

12

8

8

11 26

23
36

4

32

35

39

34

37

38

8

8

43

A

A

 40

 40

8



 COVER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 A   ASYS-COVER-FRT-UPR-F410 1 1/PP
1 B   ASYS-COVER-FRT-UPR-F411 1 1/PP
1 C   ASYS-COVER-FRT-UPR-F412 1 1/PP                                                       CX1145
2   LID-SCREW 1 5/P
3   CA-0131B 2 1/P
4 50320807            S/TPP/FHEXM-3X8-NI                                         9 10/P
5   PIN-HINGE 2 1/P
6   COVER-TRAY-F41X 1 1/PP
7   COVER-STOP-PAPER 1 1/P
8  50320803            S/TPS/FHEXM-4X8-ZU3                                      19        10/P
9   COVER-TP-RGT-410 1 1/PP

10   COVER-CABLE-FAX 1 1/PP
11   COVER-FILTER-OZ 1 1/P
12   COVER-RGT-UPR-410 1 1/PP
13   COVER-HINGE-FRT 1 1/PP
14   COVER-LFT-RER-410 1 1/PP
15   COVER-TP-LFT-410 1 1/PP
16   COV-TRAY-BCK 1 1/PP
17   COVER-LFT-410 1 1/PP
18   COVER-FRAME-FRONT 1 1/PP
19   ASYB-COVER-FRT-LWR 1 1/PP
20   COVER-FRAME-FRT-BCK 1 1/PP
21   BRKT-ARM 2 1/P
22   LID-SW 1 1/P
23   LBL-MASK-FW 4 10/KP
24   LBL-MASK-N.P.GRAY 2 10/KP
25   COVER-LFT-RER-LGC 1 1/P
26   S/FHEXM-M4X8-NI 5 10/P
27   BRKT-LEVER 2 1/P
28   SEAL-COV-FRT-1-N 1 1/P
29  SEAL-COV-FRT-2-N 1 1/P
30   SEAL-COV-FRT-3 1 1/P
31   DUCT-AIR-3 1 1/P
32   DUCT-AIR-1 1 1/P
34   DUCT-AIR-2 1 1/P
35   FAND-6015-390 1 1/D
36   COVER-TRAY-R 1 1/PP
37   SEAL-FAN-T2 1 1/KP
38   SEAL-DUCT-T02 2 1/KP
39 X0-0141 9000 S/TPP/BID-4X20-NC 2 10/P
40 6LE45334 000 SPG-FG-LGC-410 2 1/P
43 A 6LE8476100 0 LBL-ENERGY-T-PS-N 1 5/KP

 
44 A 6LA47628000 LBL-PROHIBIT-U 1 1/KP NAD
44 B 6LA47629000 LBL-PROHIBIT-E 1 1/KP MJD,TWD,SAD,ASD,AUD,ASU,KRD
45 A 6LA47633000 LBL-HOT-350-2 1 1/KP NAD,MJD,SAD,ASD,AUD,CND,ASU
47 6LA29628000 SEAL-COV-FRT-4-N 1 1/P
55 6LA29627000 SEAL-COV-FRT-3-N 1 1/KP
56 X0-02245000 S/TPS/FHEXM-4X12-ZU3 1 10/P

 

ITEM
No.



COVER-2-ASM

11

2

2

2

2

2

2

23

24

24 24

20

21

2

7

8

2

2

22

2

3

6

4

1

5

9

2
13

2
13

10

12

25

14

17

15

19

16



 COVER-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   COVER-TP-RER-410 1 1/PP
2 50320803            S/TPS/FHEXM-4X8-ZU3                                      13       10/P
3   COVER-TP-FRT-410 1 1/PP
4   COVER-RGT-LWR 1 1/PP
5   COVER-IH 1 1/PP
6   COVER-HINGE-RER-410 1 1/P
7   COVER-REAR-F410 1 1/PP
8   COVER-DF-CONECT 1 1/P
9   POCKET-MANUAL 1 1/P

10 B   LBL-PM 1 1/KP MJD
11   S/FHEXM-M4X8-NI 2 10/P
12 A   LBL-LASER 1 1/KP NAD,MJD,SAD,ASD,AUD,ASU
13   LID-SCREW 2 5/P
14 B   LABEL-FCC-18 1 10/KP NAD
15 B   LABEL-CANADA-A 1 5/P NAD
19 A   LBL-SERVICE-45 1 5/P NAD,MJD,SAD,ASD,AUD,ASU
20   FILTER-DUCT-RER-350 1 1/P
21   PLATE-TP-RER-FAN-350 1 1/P
22   COV-REAR-CASE-SYS 1 1/PP
23   COVER-GEL-RER 1 1/P
24   S/TPP/FHEXM-3X6-NI 3 10/P
25 A   LBL-MERCURY-US 1 1/KP NAD

 

ITEM
No.



CONTROL-PANEL-ASM

 12
  1

A

A

 19

 8

 9

 10
 11

103

 2

102

102

101

101

101

101

101

101

104

 14  15

25

20

26

 16

 18
 17

107

30

 3
 21

106
106

 6
 5

 4

 7

107



 CONTROL-PANEL-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1  53102601           ASYS-PANEL-U 1 1/PP
2   SHEET-BLIND 2 5/P
3   COVER-CONPANE-LWR 1 1/PP
4   50611303          KEY-START 1 1/C
5   50611304          KEY-STOP 1 1/C
6   50611305 KEY-FC 1 1/D
7   KEY-TEN 1 1/C
8   KEY-FUNCTION-A 1 1/C
9 50611306            KEY-FUNCTION--B                                                1         1/D

10  50611307 KEY-FUNCTION-C 1 1/D
11 50611308            KEY-HELP                                                             1 1/D
12  53102606 LID-LED-A 1 1/D
13   LID-LED-B 1 1/P
14   PLATE-DIFFUSION 5 1/P
15   MYLAR-SHIELD-371 1 1/KP
16   SHIELD-CONPANE 1 1/D
17 50817202            ASYS-HINGE-R                                                     1 1/P
18   ASYS-HINGE-L 1 1/P
19   ASYS-PNL-TOUCH-410 1 1/C
20   SHILD-SHEET 1 1/KP
21   STOPPER-OPE 1 1/P
25   PWA-F-KEY-410 1 1/C
26   PWA-F-DSP-410 1 1/SB
30   EB-6U 2 5/P

101   S/TPB/BID-2X6-NI 16 10/P
102   S/TPP/BRZ-3X10-NI 7 10/P
103   S/TPP/BRZ-3X8-NI 4 10/P
104   S/PAN/SWWS-M4X6-NI 1 10/P
106   S/TPS/FHEXM-4X12-ZU3 4 10/P
107   S/PAN/SWWP-M4X8-ZU3 4 10/P

 

ITEM
No.



BASE-FRAME-ASM

22

25 26

25
22

24

24

21

21

19

B
A

A

B

C

D

D

C

23

23

8

8

8

8

8

8

103
18

20

20

105

103

103

2

5

5

8

8

9

8

8

88

8

8

8

7

110
3

11

12

8

101

102

6

6

102

4

104

104

108

108

108

107

107

106

109

106



 BASE-FRAME-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

2   BRKT-REAR-LOW-MC 1 1/P
3   BRKT-FRAME-R-L-D 1 1/P
4   BRKT-HOLD-DUMP 1 1/P
5   BRKT-EARTH-REAR2 2 1/P
6   STUD-FEED-LEFT-SUM 2 1/P
7   FOOT-MAIN-AT 1 1/P
8 50320803            S/TPS/FHEXM-4X8-ZU3                                      20       10/P
9   S/TPS/FHEXM-3X8-ZU3 6 10/P

11   BRKT-JOINT-PFP 1 1/P
12   S/TPP/FHEXM-4X8-NI 1 10/P
18 53097601            CASE-DRV-TRY-F                                                1 1/D
19 53097701            CASE-DRV-TRY-R                                                1        1/C
20   CPG-LIFT-28-SK 2 1/P
21 51806601           SPC172-100-3400 (Seal)                                      2         1/P
22  51258451           GER-TRAY-21 (Gear)                                           2      1/P
23 51258441            GER-TRAY-24-14 (Gear)                                      1         1/P
24 51258531            G06S-13-G05S-80   (Gear)                                   2          1/P
25 51258541            G05H-45/G05S-15 (Gear)                                     2 1/P
26 56524901            ASYS-MOTR-D-TRAY-210                                   1 1/D

101   CS1A-B2CA 2 1/D SWITCH
102   55533-1219 2 5/P
103   ESC-0912 3 10/P
104   LWS-1U 2 5/P
105   SPLSN-6U 4 5/P
106   SPLSN-22U 2 5/P
107   SPSN-22U 4 5/P
108   LWS-3U 5 5/P
109   S/BID-M3X6-NI 2 10/P
110   S/TPS/BID-4X8-ZU3 1 10/P

 

ITEM
No.

Paul.Ferrante
Typewritten Text
51259405

Paul.Ferrante
Typewritten Text

Paul.Ferrante
Typewritten Text



FRONT-FRAME-ASM

F

E

B

C

C

G

G

J

D

D

B

A

A

E

F

12

14

113 17

107

105

105

15

20

13

25

4
110

4

 6

 6

6

6
3

106

2

16

18 9

10

11

6

6

6

6

23

112

6

22

19

632

6
103

103

103
28

103

103

103

103

108

6

6

21

21

6

41

5

6

6

6

110

6

6  7  6

6

24

6

114



 FRONT-FRAME-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

2   STUD-LEVER-ADU 1 1/P
3   STUD-KNOB-RGST-350 1 1/P
4 50320701            S/FHEXM-M3X6-NI                                               2 10/P
5   LBL-RVLV 1 1/KP
6 50320803            S/TPS/FHEXM-4X8-ZU3                                      27      10/P
7   BRKT-HINGE-DOOR-SW 1 1/P
9   BRKT-HANDLE 1 1/P

10   ASYS-HANDLE 1 1/P
11   BRKT-FRONT-SUB 1 1/P
12   BRKT-DOOR-SW 1 1/P
13   ASYS-GUIDE-SW-DOOR 1 1/P
14   STUD-DOOR-SW 1 5/P
15 56217401            FA1L-AA22                                                            1  1/D SWITCH
16   BRKT-GUIDE-F 1 1/D
17   SCREW-M3-4-1.4 1 5/P
18   ASYS-GUIDE-FRONT-L 1 1/P
19   S/TPP/FHEXM-3X10-NI 2 10/P
20   BRKT-SW-COV-FRONT 1 1/P
21   LBL-MASK-N.P.GRAY 2 10/KP
22 56524801            FAN-D-8025-350NH                                             1 1/D
23   ASYS-COVER-INNER-F410 1 1/PP
24   BRKT-TOP-FRT-SUB 1 1/P
25   ASYS-BRKT-PIN-HOOK-F-410 1 1/P
28   SNSR-THS-371 1 1/C
32   GUIDE-DEV-BLK 1 1/P
41 A   LBL-CAU-LSR-350 1 1/KP NAD,MJD,SAD,ASD,AUD,ASU

103   UAMS-05-0 15 5/P
105   CS1A-B2CA 1 1/D SWITCH
106   EDS-1208U 1 10/P
107   RR/E-4-SS 1 10/P
108   S/TPS/PAN-4X32-ZU3 2 10/P
110   LAMS 4 5/P
112   ES-0505 1 5/P
113   LWS-0711Z 1 5/P

 

ITEM
No.



REAR-FRAME-ASM

  1
 7

 7

 7

 8

104

104

106

106

102

105

104

104

104

102
102

103

103

103

  1

 2

 4

 6

 5
 10

 2

 2

 9

 9

 2

 2
 2

20

21

20

 2

 2

 14

 11

 14

 14

32

37
39

 14

 14

 14

 14

 14

 15

 16

 15 38
31

36
51

27

35
 19

 14

 13

 12

 14

 14

 14

 14

 14

14

 14

 14

 14

  2

  14

  18

  25

  109

  29

  24

  23

  14

  34

  26

  14   34   43 110

  3

 17

 41

22

34

33

30

40
107

A

A

B

B

  42

 14

102

102



 REAR-FRAME-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   BRKT-RER-COV-UPR 2 1/P
2   S/TPS/FHEXM-3X6-ZU3 11 10/P
3   STUD-LEVER-ADU-R-SUM 1 1/P
4   ASYS-HOOK-R-410 1 1/P
5   BRKT-FRM-LOCK-LFT 1 1/P
6   BRKT-FRM-LOCK-RGT 1 1/P
7   GASKET-2-10-100 3 1/P
8   GSKT-16-13-38 1 1/P
9   PLT-TERM-HVM 2 1/P

10   SHAFT-COV-G-R-410 1 1/P
11   LBL-HRNS-IH-350 1 5/KP
12   BRKT-HANDLE 1 1/P
13   HANDLE 1 1/P
14 50320803            S/TPS/FHEXM-4X8-ZU3                                      30       10/P
15 50711701           STOP-RING-6-5                                                   2 5/P
16   TB-CHARGR-350 1 1/P
17   HRNS-REAR-HV-350 1 1/P
18   DUCT-SCAN-RER 1 1/P
19   SPG-TERM-CH-410-1 1 1/C
20 50320807            S/TPP/FHEXM-3X8-NI                                         3 10/P
21   HLDR-SNSR-AUGER 1 1/P
22   HRNS-TNFL-410 1 1/P
23   ASYS-BRKT-MOT-EX-410 1 1/P
24   ASYS-MOTR-EXIT-410 1 1/C
25   FAND-6015-390 1 1/D
26   GEAR-05S038-10S014 1 1/P
27   SPG-T-STOP-RVLV 1 1/P
28   SEAL-CUPL-BOTL 1 1/KP
29   CUSH-DUCT-SCAN-RER 1 1/KP
30  BRKT-STOP-RVLV 1 1/P
31   STUD-BRKT-STOP-RVLV-SUM 1 1/P
32   BRKT-FRAME-R-R 1 1/P
33   STUD-ADU-SUM 1 1/P
34 50320701           S/FHEXM-M3X6-NI                                                3 10/P
35   STOP-RVLV 1 1/P
36   GEAR-10H46-6-CLUCH-L-410 1 1/P
37   BRKT-FLAME-L 1 1/P
38   ASYS-ARM-STOP-RVLV 1 1/P
39   ASYS-GUIDE-REAR-L 1 1/P
40   BRKT-RER-COV-M-410 1 1/P
41   SHIELD-STUD-SFB 1 1/C
42   ASYS-BRKT-GEL-L-R-410 1 1/P
43   GEAR-10S015 1 1/P

102   LWS-0711Z 5 5/P
103   LWS-2111Z 3 1/P
104   UAMS-05-0 7 5/P
105   EDS-1717U 1 10/P
106   S/PAN/SWWP-M3X8-NI 2 10/P
107  55630501           GP1A73ARJ00F                                                    1 1/P
108   UAMS-09-0 1 5/P
109   S/TPP/PAN-3X20-NI 2 10/P
110 50711861            RR/E-5-SS                                                            2 10/P

 

ITEM
No.



POWER-SUPPLY-ASM

102

3

8

5

11

13

17

5 103

103

13

9

13

10

101

16

A

D

D

C

C

B

B

8

B

14



 POWER-SUPPLY-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

3 A   NRW10-15A-Y-TK1419 1 1/D NAD,TWD,SAD
3 B   NRW10-10A-Y-TK1419 1 1/D MJD,ASD,AUD,CND,ASU,KRD
5   SPLSN-8U 2 5/P
8 A   CABLE-P-INLET-US 1 1/P NAD,SAD
8 D   CABLE-P-INLET-EUR 1 1/P MJD,ASD,KRD
9 A 56422001            PS-ACC-410-JU (Power Supply)                          1         1/C
9 B   PS-ACC-410-E 1 1/C MJD,ASD,AUD,CND,ASU,KRD

10 56422101            PS-HVT-410 (Power Supply)                                1         1/C
11 A 55103701            PWA-F-FIL-410-U                                                 1 1/SB NAD,TWD,SAD
11 B   PWA-F-FIL-410-E 1 1/C MJD,ASD,AUD,CND,ASU,KRD
13 50320803            S/TPS/FHEXM-4X8-ZU3                                      6  10/P
14   HRNS-FIL-POW-350 1 1/P
16   MARK-EARTH-VDE-371 1 10/P
17   BRKT-COVER-R-R 1 1/P

101   S/PAN/SWWS-M4X6-NI 3 10/P
102   NC-179-F6.35 1 1/P
103   S/TPS/FHEXM-3X6-ZU3 2 10/P

 

ITEM
No.



CASE-SYS-ASM

 12

 18

18

1818

18
18

18

 18

 18

 10

  1

 2

41
104

41

41

41

41

41

4141

41

26 33
33

33

33

33

22

39

 6

106
108

108

105

103
104

104

101

102

111

108

108 108

115109

41

41

41

41

41

41
41

41

41
41

41

36

 9

 9

 9

 9

 11

 9

 9

 9

 8

 8

  6

 9

 9

 5

 8

 4

 4
 3

 13

 14

 7

24
27

20

D

A

C

C

E

E

D

 18

 18

 42

A

B

B

 18

 107

 18
 15 34

35

21

23

 19

 18

 28



 CASE-SYS-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   CASE-PS-IH 1 1/PP
2 A 56422201            PS-IH-410-U (Power Supply)                                1         1/C
2 B   PS-IH-410-E 1 1/C MJD,ASD,AUD,CND,ASU,KRD
3   CASE-TRM-PS-IH 1 1/P
4   TERM-PS-IH-NI 2 1/P
5   TERM-PS-IH-N3 1 1/P
6   BRKT-PCB-MID-M 1 1/P
7   DUCT-FAN-IH 1 1/D
8   HRNS-IH-RLY-350 3 1/P
9 50320807            S/TPP/FHEXM-3X8-NI                                        13         10/P

10   S/PAN/SWWP-M4X8-NI 3 10/P
11   CASE-FAN-PS-IH 1 1/D
12 56524801            FAN-D-8025-350NH                                              1 1/D
13   HRNS-IH-ACC-350 1 1/P
14   HRNS-IH-TH-410 1 1/P
15   SPG-FG-BRKT-HDD 1 1/P
18   S/TPS/FHEXM-3X6-ZU3 14 10/P
19   HRNS-HDD-POW-410 1 1/P
20   SPG-FG-USB-410 1 1/P
21   HRNS-HDD-SIG_N-410 1 1/P
22   COV-CNCT-USB-H 1 1/P
23   HRNS-SYS-FAN-IF2-410 1 1/P
24   PLATE-COV-R-410 1 1/P
26 B 56525701            FAN_D-SYS-6015-377                                         1 1/D Service only
27  COV-REAR-CASE-SYS-L 1 1/P
28   COVER-PS-IH 1 1/D
33   SCREW-HDD-CASE 8 1/P
34   SCREW-#6-32X1/4 1 10/P
35   HRNS-HDDFG-390 1 1/P
36   ASY-PWA-SYS-410S 1 1/SB
39   BRKT-PCB-MID-R-410 1 1/P
41 50320803            S/TPS/FHEXM-4X8-ZU3                                      24        10/P
42   PLT-HDD-SHLD-410 1 1/P

101   EDS-1717U 1 10/P
102   KGPS-6RF 1 5/P
103   ESC-0912 1 10/P
104   LWS-0711Z 3 5/P
105   MSB-1207 1 5/P
106   S/TPS/PAN-3X20-ZU3 2 10/P
107   M368L3223HUS-CCC 1 1/SB 256MB
108   HED-1111-ALS20ABK 8 1/P
109   LES-0510 1 1/P
111 A   STK16C88-3WF35 1 1/S Both I.111A and I.111B can be used
111 B 31182701            FM18L08-70-PG                                                   1 1/S for NVRAM.
115 55102601            WD800BB-22JHC0 (Hard Drive 80GB)                1       1/C

 

ITEM
No.



CASE-LGC-ASM

 16

16

 14

102

 3

 6

 5

 9

 15

 10

102

102

103

 16

 16

 16

 16

 12

 12

 12

 12
 12

104

104

106

106

106
101

109

108

 8

 16

105
  1

 4

 16

 7

 16

 16

 16

 11
105

107

 2



 CASE-LGC-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 A   ASY-PWA-LGC-410S 1 1/SB
1 B   ASY-PWA-LGC-411S 1 1/SB
1 C 55103801            ASY-PWA-LGC-412S (PCB)                                 1       1/SB
2 A   WRRAM-T410MU 1 1/S
2 B   WRRAM-T410ME 1 1/S
2 H   WRRAM-T411MU 1 1/S
2 I   WRRAM-T411ME 1 1/S
2 O   WRRAM-T412MU 1 1/S e-Studio451c NAD
2 P   WRRAM-T412ME 1 1/S e-Studio451c MJD
3   CASE-LGC 1 1/PP
4   LID-LGC 1 1/P
5 55103501            PWA-F-DRV-410                                                   1 1/C
6   ASYB-HEAT-SINK 1 1/P
7   BRKT-HEAT-SINK 1 1/P
8   S/FHEXM-M3X10-NI 3 10/P
9   BRKT-PCB-MID 1 1/D

10   SHLD-BRKT-PCB-MID 1 1/P
11   SHEET-BRKT-PCB-MID 1 1/KP
12   S/TPS/FHEXM-3X6-ZU3 5 10/P
14   COVER-LGC-350 1 1/KP
15   BRKT-PCB-MID2 1 1/P
16 50320803            S/TPS/FHEXM-4X8-ZU3                                      30      10/P

101   KGLS-8RT 2 5/P
102   EDS-1717U 3 10/P
103   EDS-2323U 1 5/P
104   LWS-0711Z 2 5/P
105   LWS-2111Z 3 1/P
106   RWS-3T V0 3 5/P
107   LFCS-30 1 1/P
108   S/PAN-M3X6-NI 2 10/P
109   ESC-0912 1 10/P

 

ITEM
No.



LASER-OPTICAL-UNIT-ASM

11

5

14

14

10

12

4

14

8

8

101

7

7

14

B

B

4

14

9

14

C

C



 LASER-OPTICAL-UNIT-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

4   GUIDE-LSU 2 1/P
5   SYD-1010-578 1 5/P
7   SPG-LSU-RIGHT 2 1/P
8   S/TPS/FHEXM-3X6-ZU3 2 10/P
9   BUSH-05-07-03-F 1 1/P

10 50240501            LSU-UNIT-F410-WS                                             1 1/S
11   SCREW-LSU-NI 1 5/P
12   ASYS-TRAY-LSU-UPR 1 1/PP
14 50320803            S/TPS/FHEXM-4X8-ZU3                                      6 10/P

101   UAMS-05-0 2 5/P

 

ITEM
No.



 

OPTICAL-FRAME-ASM

D

38

26
26

26

26

2

12A

12A

12A

4
18

26

40
25

25 104

103
28

110

109

104

25

25

40

13
10

11

1

7

5

25
25

6

 8

102

3131

31

31

31

31

25

107

25

36
 9

25

2521

21

25

25

A

G

G

A

F

F

E

41
42

43

25

26

25 25
26

26

3

3

22

32

111

D

17
14

31

101

23

26

26

25

20

110



 OPTICAL-FRAME-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-COVER-LENS 1 1/PP
2   LID-DOWNLOAD 1 1/P
3   SPL-SHLD-102-7 2 1/KP
4   HRNS-SCN-SYS-410 1 1/P
5   DUCT-SCAN-INR 1 1/P
6   GUIDE-HRNS-RER-410 1 1/P
7   HRNS-SCN-REAR-410 1 1/P
8   HRNS-SCN-PS-410 1 1/P
9   GSKT-5-10-125 2 1/KP

10 50240601            LENS-UNIT-F410S                                                1 1/S
11   PWB-F-CBL-410 1 1/C
12 A   SNSR-PS-TW06 3 1/C NAD
12 B   SNSR-PS-TW06 4 1/C MJD,TWD,SAD,ASD,AUD,CND,ASU,KRD
13   SNSR-PS-TY1CH56 1 1/C
14   CUSH-STAY-TP-LFT 1 1/KP
17 55630501           GP1A73ARJ00F                                                    1 1/P
18   COVER-HRNS-SLG 1 1/P
21   MYLAR-BASE-SCAN 4 5/KP
23   STAY-TP-RGT-SCAN 1 1/P
25   S/TPS/BID-3X6-ZU3 26 10/P
26   S/TPS/FHEXM-3X6-ZU3 53 10/P
28   AJ8R2004ZCF 1 1/D
31 50320803            S/TPS/FHEXM-4X8-ZU3                                      29       10/P
36   BRKT-PWA-SLG-350 1 1/P
38   ASY-SLG-410S 1 1/SB
40   GASKET-COV-LENS 1 1/KP
41   GASKET-3-4-38 1 1/P
42   GASKET-3-4-30 1 1/P
43   GASKET-LS13-8 1 1/P
45   COVER-SNSR-LIFT 1 1/P

101   EDS-2323U 1 5/P
102  S/PAN/SWWP-M3X8-NI 5 10/P
103   EDS-1208U 2 10/P
104   UAMS-09-0 2 5/P
107   WWS-2U 3 5/P
109   RLWS3TV0 1 5/P
111   BUSH-KG-016-22 1 1/P

  

ITEM
No.



 

TR2-UNIT-1-ASM

36

 2

30

34

34
 3

17
26

25
16

 5
 3

25

 10
 8

 6 103
102

26

23

 7

 15  14

 13
 10

22

109

110

 10
 12

21

108
22

109
 11  9

 10108
 12

 17

 17
107

24
 3

 17
 37

 31
 111

 111 19

 18

  1

28

 3

 3

 3

 3

 3

 3

 3

 3 27

20

104
 1730

29

101

101

 3

35

106

 19

105

104

A

A

40



 TR2-UNIT-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   COVER-RIGHT-410 1 1/PP
2   COVER-RIGHT-LOW 1 1/P
3 50320807            S/TPP/FHEXM-3X8-NI                                         13       10/P
5   COVER-SNSR-LIFT 1 1/P
6   ASYS-GEAR-08S21-TR2-S 1 1/P
7   SHAFT-CAM-TR2-N-410 1 1/P
8   SHAFT-TL-TR2 1 1/P
9   KEY-STOP-CAM 1 1/P

10 50711701           STOP-RING-6-5                                                    4 5/P
11   ACTR-CAM-TR2-410 1 1/P
12 51613901            BUSH-6-POM (Plastic)                                          2      5/P
13   BUSH-6-GCB 1 5/P
14   CLUCH-MGSSC-180-CCW-017C 1 1/D
15   STOP-RING-6-4 1 5/P
16   HOLDER-SPG-TR2-CASE-410 1 1/P
17   S/TPS/FHEXM-3X6-ZU3 5 10/P
18   BRKT-COV-RGT-F-410 1 1/P
19   S/TPP/FHEXM-4X12-NI 3 10/P
20   BRKT-COV-RGT-R-410 1 1/P
21   GEAR-08S21-TR2-S2 1 1/P
22   CAM-LIFT-TR2 2 5/P
23   GUIDE-MID-R-410-M 1 1/PP
24   HRNS-2NDTR-410 1 1/P
25   SPG-C-17X1P5X7-TR2-410 2 1/P
26   SCREW-SPG-TR2 2 5/P
27   PUSHER-COV-SW-410 1 1/P
28   SCREW-SOCKET 1 10/P
29   STOP RING 1 1/P
30 50320701           S/FHEXM-M3X6-NI                                                2 10/P
31   ASYS-HINGE-COV-RGT-410 1 1/P
34   STUD-PIVOT-TR2-410 2 1/P
35   HRNS-2NDTR-2-410 1 1/P
36   LBL-FUS-1 1 5/P
37   LBL-O-RGST 1 5/P
40   PLT-CAM-TR2-410-MGSSC 1 1/P

101 MSB-1207 2 5/P
102   OTLV6-1500C 1 1/P
103   P/SPW/AW-2X8-SS 1 10/P
104   ESC-0912 3 10/P
105   MSB-1607 1 1/P
106   LWS-1211Z 1 5/P
107 55630501           GP1A73ARJ00F                                                     1 1/P
108 50711861           RR/E-5-SS                                                             2 10/P
109   P/PRL/BH7-2X14-SS 2 10/P
110  P/SPW/AW-2X10-SS 1 10/P
111 50320803            S/TPS/FHEXM-4X8-ZU3                                      2 10/P

 

ITEM
No.



 

TR2-UNIT-2-ASM

  1

 3

102

102

 6  2
 7

 9

 8

101

30

31

37

31

30

25

23
104

 11

27 26

 5
 10

 4

 11

30

103  17
103

 17

32

29

 13

 14

 15

 17

33
 17

20

 12

21
22

24

 19

 17

 17

28

 17

20 21
104

36
 25

38



 TR2-UNIT-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   BRKT-TR2-R-SS-410-MGSSC 1 1/P
2   PLT-ARM-GEAR-TR2-410 1 1/P
3   SFT-A-S-410 1 1/P
4   GEAR-10S18-10S23-06 1 1/P
5   ROLLER-GAP-TR2-GEAR 1 1/P
6   SFT-GEAR-TR2-R-410 1 1/P
7   GEAR-10S026-06-DRV 1 1/P
8   ASYS-BRKT-GEAR-ENC-410-A 1 1/P
9   GEAR-10S19-10S19-06 1 1/P

10   GEAR-10S16-10S19-06 1 1/P
11   S/TPS/FHEXM-3X6-ZU3 3 10/P
12   HRNS-TC2-HV-410 1 1/P
13   CASE-TR2-410 1 1/PP
14   PLT-EARTH-TRU-410 1 1/KP
15   GUIDE-TR2-A-410 1 1/P
17 50320807            S/TPP/FHEXM-3X8-NI                                          5 10/P
19 53363201            CR-281CTR2                                                        1 1/S
20 51614201           DDL-1280ZZ                                                          2 1/P
21 55630401            BUSH-TRU-ROL-410                                            2 1/P
22   HLDR-TR2-ROLL-410 1 1/P
23   SPG-C-3R94XR32X12R45R-TR2 1 5/P
24   ASYS-COLLAR-TR2-N-410 1 1/P
25 50711701           STOP-RING-6-5                                                    2 5/P
26   HOLDER-TRM-TR2 1 1/P
27   PLT-TRM-TR2 1 1/P
28   BRKT-SFT-LOCK-410 1 1/KP
29   SFT-LOCK-TR2-410 1 1/P
30 50320701           S/FHEXM-M3X6-NI                                                3 10/P
31   HOOK-A-410 2 1/P
32   LEVER-LOCK-TR2-410 1 1/P
33   SPG-E-5R2XR8X30R8R 1 1/P
36   ASYS-COLLAR-TR2-N--F-410 1 1/P
37   LBL-CAU-BLT-410 1 1/KP
38   STOP RING 1 1/P

101 50711841           RR/E-3-SS                                                             2 10/P
102   MSB-1607 2 1/P
103   MSB-1207 2 5/P
104   STW-FT60 T0.25 2 5/P

 

ITEM
No.



  

DRUM-DRIVE-ASM

25

 14

 21

 13

 10

 12

 11

103  8

 7

3329

29
102

29

29

29
 18

33
33

33

29

27 29 35

26
106

29

29

107

33

29
20

33

29

102

28
28

31
36

32

37

23
22

23
24

 3

  1

103
 5

101

 5 4

 6

29

 9

38

41

34
40

 19

 2



 DRUM-DRIVE-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-PLT-DRV-MAIN-FL 1 1/P
2   GEAR-08S15_P2GT-53 1 1/P
3   SPG-C-DRV-TBU 1 1/P
4   COLAR-COP_TEN 1 1/P
5   LNR-1680HHRP0P15LY13 2 1/P
6   ASYB-SFT-CPL-DRV-IN 1 1/D
7   ASYS-04H150-04H84-CLR 1 1/P
8   ASYS-G05H80_G04H72-BRG 1 1/P
9   ASYS-DRM-SF-HUSNG-FL 1 1/C

10   GEAR-10S32-08 1 1/P
11   GEAR-10S27_10S20-6 1 1/P
12   GEAR-10S40_10S23-06 1 1/P
13   GEAR-08S47-350 1 1/P
14   GEAR-21-45-350 1 1/P
18   SPF-DRUM-EARTH 1 1/P
19   MOTR_D-MAIN-410 1 1/C
20   BRKT-GEAR-COV 1 1/P
21   GEAR-08S31-06-DCL 1 1/P
22   SFT-DRV-AUG-CLD 1 1/P
23   BUSH-6-GCB 2 5/P
24   GEAR-10S19-06 1 1/P
25 50711701           STOP-RING-6-5                                                    1 5/P
26   BLT.SY-164-2GT-6 1 1/P
27 56525301            MOTR_D-AUG-410                                               1 1/D
28   S/TPS/FHEXM-3X8-ZU3 6 10/P
29   S/TPS/FHEXM-3X6-ZU3 13 10/P
31 55507801            FILTER-OZ-SPB-600 (Ozone Filter)                     1      1/C
32 50320803            S/TPS/FHEXM-4X8-ZU3                                      2 10/P
33   S/TPS/FHEXM-4X12-ZU3 6 10/P
34   S/TPP/FHEXM-4X12-NI 1 10/P
35   ASYS-BRKT-AUG-MTR 1 1/P
36 56524801            FAN-D-8025-350NH                                              1 1/D
37   DUCT-OZN-1 1 1/PP
38   DUCT-OZN-2 1 1/PP
40   SEAL-DUCT-OZ1-F410 1 1/KP
41   SEAL-DUCT-OZ2-F410 1 1/KP

101   P/PRL/AH7-3X14-SS 1 10/P
102   UAMS-05-0 2 5/P
103 50711881           RR/E-7-SS                                                             2    10/P
104   RSG-100 1 5/P
106   S/PAN-M2.6X4-NC 2 10/P
107   S/PAN/SWWP-M4X12-NI 3 10/P

 

ITEM
No.



  

DEV-DRIVE-ASM

4
13

11

32 107

17
24

104

20

104

9

25

12

35

6

22 23

2617

19

19

31

19

106

1

33

33

33

33

2

2

2
102

102

2

15

7
29

28

107

8

10

34

17

16

19

19 31

19

104

14
30

104

101

102

30

21
21

27

18 103

14
30

5

3

A

F

F

C

C

G

G

D

D

B

G

G

B

A

E

E



 DEV-DRIVE-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   MOTR_D-DEV-410 1 1/C
2 50320803            S/TPS/FHEXM-4X8-ZU3                                      5 10/P
3 51259301            GEAR-8S17-8                                                       1 1/C
4 51259401            GEAR-8S19-6                                                       1 1/C
5 51258901            GEAR-8H17-8                                                       1  1/C
6   HRNS-KDVR-CDVR-410 1 1/P
7   GEAR-10S33_10S16-8 1 1/P
8   GEAR-10S29-6 1 1/P
9   SHAFT-CLUCH-TNR-YMC-410 1 1/P

10   CLUCH-35E-10S28-8 1 1/D
11   SHAFT-CLUCH-DEV-YMC-410 1 1/P
12   CLUTCH-G28-06D-35E 1 1/D
13   RNR-1560ZZRP0P24LY121 1 1/P
14   BUSH-8X12X8F 2 5/P
15   GEAR-10S28-6 1 1/P
16   PLATE-GEAR-FRAME-R-410 1 1/P
17   BUSH-6-POM 3 5/P
18   BUSH-8 1 5/P
19   S/TPS/FHEXM-3X8-ZU3 7 10/P
20   ASYS-PLATE-GEAR-FRM-35E 1 1/P
21   GEAR-5H43-6 2 1/P
22   GEAR-5H46_10S24-6 1 1/P
23   GEAR-10S27-6-IDLER 1 1/P
24   SHAFT-CLUCH-35E 1 1/P
25   GEAR-10S15-6 1 1/P
26   PLATE-STAY-MOTR-410-35E 1 1/P
27   SHAFT-CLUCH-DEV-KM-410 1 1/P
28 51403231            CLUCH-33C-8-CW-GEAR                                     1 1/D
29 50711901           STOP-RING-8                                                       2 5/P
30 50711701           STOP-RING-6-5                                                    2 5/P
31 50320701            S/FHEXM-M3X6-NI                                              2 10/P
32 51403241            CLUCH-33C-6-CW-GEAR                                    1 1/D
33   S/TPS/FHEXM-4X12-ZU3 4 10/P
34   BUSH-4-7-10-6 1 5/P
35   GEAR-5H46_10S24-6-35E 1 1/P

101    LWS-1211Z 1 5/P
102   UAMS-05-0 3 5/P
103 50711881           RR/E-7-SS                                                             1 10/P
104   ESC-0912 5 10/P
106   EDS-1717U 1 10/P
107   S/SET/K-M3X4-B 2 10/P

 

ITEM
No.



  

FEED-DRIVE-ASM

1

26

103

27
2733

27

2725

101

18

25

34

34

34

34

34

8

4

2

32
31

22

20

24
35

30 23
22

14

16

15

9

1019

105
11

9

36

7

6

5

11

13 12 36

36

3

27

27

17

28
104

23

105

105

29

25
27

102

103

103

103

25

2521

25
27

A

E

E

F

G

G

F

A

B

D

D

B

C

C

I

J

J

I

K

K



 FEED-DRIVE-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-BRKT-DRV-FEED 1 1/P
2   GEAR-10S023-06 1 1/P
3   GEAR-10S28_10S17-6 1 1/P
4   GEAR-10S028-06-TR2 1 1/P
5   ASYS-BE-G10S025G10S01 1 1/P
6   GEAR-10S024-06 1 1/P
7   GEAR-10S21_10S34-06 1 1/P
8   GEAR-10S30_10S29-06 1 1/P
9   GEAR-10S022-06 2 1/P

10   ASYS-BE-G05H064G10S03 1 1/P
11   GEAR-10S030-06-A 2 1/P
12   GEAR-10S35_10S32-6 1 1/P
13   GEAR-10S38_10S31-06 1 1/P
14   GEAR-10S25_10S34-06 1 1/P
15   GEAR-10S028-06-CST1 1 1/P
16   GEAR-10S027-06-CST 1 1/P
17   ASYS-BRKT-DRV-ROL 1 1/P
18   PLATE-DRV-FEED 1 1/P
19   CLUCH-33C-8-CCW-GEAR 1 1/D
20   GEAR-10S19-6 1 1/P
21   BRKT-DRV-ROL-1 1 1/P
22   BUSH-6-POM 2 5/P
23 50711701           STOP-RING-6-5                                                   2 5/P
24   SHAFT-DRV-ROL 1 1/P
25   S/TPS/FHEXM-3X6-ZU3 7 10/P
26   MOTR_D-FEED-350 1 1/C
27 50320803            S/TPS/FHEXM-4X8-ZU3                                       8 10/P
28   GEAR-10S31_10S021-6 1 1/P
29 51403231            CLUCH-33C-8-CW-GEAR                                     1 1/D
30   CLUCH-33C-6-CCW-GEAR 1 1/D
31   GEAR-10S025-8 1 1/P
32   BUSH-8 1 5/P
33   BRKT-DRV-FUSER 1 1/P
34 50320701            S/FHEXM-M3X6-NI                                              6 10/P
35   CLUTCH-6-R 1 1/P
36   COLAR-0602 3 5/P

101 50711881           RR/E-7-SS                                                             1 10/P
102   SPLSN-4U 2 5/P
103   UAMS-05-0 5 5/P
104 50711861           RR/E-5-SS                                                             1 10/P
105   S/SET/K-M3X4-B 3 10/P

 

ITEM
No.



 

OPTICAL-DRIVE-ASM

10
25

25

103
14

103

11

1312

106

103

14

5

108 17

22

23

105

106

1

16

16

4

3

104
18

18
104

2

2

101
101

19

8102

A

A

B

B

C

C



 OPTICAL-DRIVE-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   SHAFT-DRV-SCAN 1 1/P
2   PLY-WIRE-SCAN 2 1/P
3   ASYS-WIR_RP-SCAN-FRT 1 1/P
4   ASYS-WIR_RP-SCAN-RER 1 1/P
5   BRKT-MOTR-SCAN-410 1 1/P
8   MOTR_S-SCN-380 1 1/C

10 55630501           GP1A73ARJ00F                                                     1 1/P
11   SHAFT-OPN-SNS 1 1/P
12   SPR-OPEN-SNS 1 1/P
13   LVR-OPEN-SNS 1 1/P
16   SPE-WIRE-TENS 2 1/P
17   BLT_SY-560-S2M-6 1 1/P
18   608ZZNRA2 2 1/P
19   SCREW-ACTR-TRU 1 10/P
22   PULLEY-73S2M 1 1/P
23   COVER-PILLEY 1 1/P

101   S/PAN/SWWP-M3X8-NI 2 10/P
102   S/TPS/BID-4X8-ZU3 2 10/P
103   ESC-0912 3 10/P
104  50711881           RR/E-7-SS                                                             2 10/P
106   S/TPS/FHEXM-3X6-ZU3 2 10/P
108   UAMS-05-2 1 5/P

 

ITEM
No.



 

FEEDER-1-ASM

A

A

B

B

C

C

D

D

E

H

H
I

F

G

G

I
F

E

28
57

5757

56

19
4

35 52
25 58

31
29

55

54

30

19

25

32 22

53
33

18
19

19

26
21

53
53

17

16

20

13

13

57

57

27

2

2

19

37

36

57

58
52

23

19
19

19

25
21

24

30

30

15
52

34

19

17

14

7

11
10

9
8

12

3 12

5

6

10

1

51

51

51



 FEEDER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   BRKT-ROL-SEP 1 1/P
2   GUIDE-P-SEP 2 1/P
3   HLDR-SEP-ROL-DM 1 1/P
4   LEVER-RLR-PICK 1 1/P
5 53363301            K-ROLL-SPT                                                          1      1/P
6   ARBOR-SPT-F 1 1/P
7   ARBOR-SPT-R 1 1/P
8   SFT-SEP-AT 1 1/P
9 50939601            SPR-1.0-15.60RF                                                  1  5/P

10   SPC055-045-01525 2 5/P
11   COV-SPE/ARBOR 1 1/P
12   CHIP-HLDR-SEP 2 1/P
13   GUIDE-P-FEED 2 1/P
14   ACTR-EMPTY-PPR 1 1/P
15   ARM-FEED-UNIT 1 1/P
16   SFT-DRV-PICK 1 1/P
17   ARM-RLR-PICK 2 1/P
18   PLY/T-PICK-20 1 1/P
19 50711701           STOP-RING-6-5                                                   9 5/P
20 53363401            ROLLER-PICK-AT                                                1         /KP
21 51403401            CLUTCH-6-L                                                          2 1/P
22   PLY-20-2M 1 1/P
23   SFT-ROL-FEED 1 1/P
24 53363801            K-ROLL-FEED (Roller Assy)                                 1      1/P
25   BUSH-6-POM 3 5/P
26   PLY/T-20-ROL-2G 1 1/P
27   LEV-ROL-SEP-DM 1 1/P
28   ASYS-BRKT-CLT 1 1/P
29 51403241            CLUCH-33C-6-CW-GEAR                                    1 1/D
30 55630501           GP1A73ARJ00F                                                    3 1/P
31   BUSH-6-GCB 1 5/P
32   BLT/T-194-2GT-2 1 1/P
33   BLT/T-124-2GT-2 1 1/P
34   T18R 4 5/P
35   SPR-LVR-PICK 1 1/P
36   HRNS-PFP-FED-UNIT-576 1 1/P
37   ASYS-BRKT-FEED-UNIT 1 1/PP
51 50320807            S/TPP/FHEXM-3X8-NI                                          3 10/P
52 50610901           P/PRL/AH7-2X8-SS                                               3 10/P
53 50711861           RR/E-5-SS                                                             3 10/P
54   54702-1219 1 5/P
55   S/SET/K-M3X4-B 1 10/P
56   LWS-1S 1 5/P
57   S/TPS/FHEXM-3X6-ZU3 8 10/P
58   EDS-0607M 3 5/P

 

ITEM
No.



  

FEEDER-2-ASM

2

52

A

E

E

A

C

B

D

D

B

C

33

3

51

51

54

56

22

26
39

6

6

6

6

6

6

24

53

53

5

5

51

51

51

51

4

4

28

15

14

14 14 9

16
20

11
11

29

23

10

7

44

8

8

57

1417

18
 20

19

14

51

51

38

13

14

14

12

14

30

51

218

25

51

54

43
51

32

14
14

30

57

57

35

59

54

54

54

36

36

41 54

60

27

54

54
31

34

37

30

40

36

36

42

42

14

14



 FEEDER-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

2   FOOT-MAIN-AT 1 1/P
3   ASYS-FRM-FEEDER-R-350 1 1/P
4   RAIL-CSSTT-RGT 2 1/P
5 50815501            CATCH-CST-320                                                  2 1/P
6   SLIDER-CST 6 1/P
7   ROLLER-FEEDER-SK 1 1/KP
8   BUSH-8X12X8F 3 5/P
9   GG10S024/10S030 1 1/P

10   GG10S031/10S038 1 1/P
11   GEAR-10S035-06 2 1/P
12   GEAR-10S034-06 1 1/P
13   GEAR-10S033-06 1 1/P
14 50711861           RR/E-5-SS                                                             13       10/P
15    BRKT-DRIVE-FED-2 1 1/P
16   CLUTCH-G28-08D-30A 2 1/D
17   SHAFT-ID-CLUCH-SK 1 1/P
18   BUSH-6-POM 1 5/P
19   GEAR-10S036-08D-SK 1 1/P
20   HOLDER-CLUCH-8-SK 2 1/P
21   GEAR-10S028-06D 1 1/P
22   ASYS-BKT-DRV-F1-350 1 1/P
23   GEAR-10S40_10S34-350 1 1/P
24   BUSH-ROL-FEEDER 1 1/P
25   GG10S025/10S021 1 1/P
26   GEAR-10S020-10S027 1 1/P
27   SPE-SFB-LINK-F 1 1/P
28   ASYS-BKT-DRV-FED-3-SK 1 1/P
29   GEAR-10S033-06 1 1/P
30    ESC-0912 3 10/P
31   ASYS-HINGE-FRT-410 1 1/P
32   ASYS-HINGE-RER 1 1/P
33   ASYS-BRKT-HLDR-FRT 1 1/P
34   ASYS-BRKT-HLDR-RER 1 1/P
35   SPE-SFB-LINK-R 1 1/P
36   LINK-BYPASS 4 1/P
37   COVER-HRNS 1 1/P
38   HRNS-MFCLL-410 1 1/P
39   ROL-BYPS-DRV-FEED 1 1/P
40   COVER-BYPS-FRT 1 1/PP
41   COVER-BYPS-RER 1 1/PP
42 50711901           STOP-RING-8                                                       2 5/P
43   COVER-BYPS-GEAR 1 1/P
44   BUSH-8 1 5/P
51   S/TPS/BID-3X6-ZU3 21 10/P
52   S/TPS/BID-4X8-ZU3 1 10/P
53   S/TPS/FHEXM-3X8-ZU3 2 10/P
54 50320803            S/TPS/FHEXM-4X8-ZU3                                      9 10/P
56   LWS-1211Z 1 5/P
57 50711881           RR/E-7-SS                                                              3 10/P
59 50320701           S/FHEXM-M3X6-NI                                                1 10/P
60   S/TPS/FHEXM-4X12-ZU3 1 10/P

 

ITEM
No.



 

BYPASS-ASM

102

102

17

14

104

6

5

16

22

24

23

102

101

19

103

103

103

18

20

21

104

2

7

1

4
15

3

25

10

13

12

106

103

107

107

11

9

102

A

A

8



 BYPASS-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   TRAY-BP-L-410 1 1/PP
2   TRAY-BYP-UP-410 1 1/PP
3   TRAY-BYP-M 1 1/PP
4   TRAY-BYP-M-SUB 1 1/PP
5   GUIDE-TRAY-FRT 1 1/D
6   GUIDE-TRAY-RER 1 1/D
7   ASYS-PLATE-PINION-350 1 1/D
8   SHEET-SUPPORT-RACK-380 1 1/C
9   PINION-18-395 1 1/P

10   ASYS-RACK-BYPASS 1 1/P
11   RACK-BYPASS-350 1 1/P
12   SPG-PT-TRAY-BYP 1 1/P
13   PWA-F-SFB-390 1 1/C
14   PAD-BRAKE 1 5/P
15   HRNS-SFB-SIZE-360 1 1/P
16 A   LBL-TRAY-U-350 1 1/KP NAD
16 B   LBL-TRAY-E-350 1 1/KP MJD,SAD,ASD,AUD,ASU,KRD
17   LBL-HIGH-TRAY-350 1 5/KP
18   BRKT-TRAY-BYP-R 1 1/P
19   ASYS-SFT-TRAY-BYP-350 1 1/P
20   SPA-HINGE-BYPASS 1 1/P
21   BUSH-8 1 5/P
22   LEVER-GUIDE-F 1 1/P
23   SPG-GUIDE-F 1 1/P
24   SHEET-PAD-GUIDE-F 1 1/KP
25   STOP-PAPER-BYP 1 1/P

101   S/BID-M3X6-NI 1 10/P
102 50320807            S/TPP/FHEXM-3X8-NI                                          4 10/P
103   S/TPS/FHEXM-3X6-ZU3 4 10/P
104 50711881           RR/E-7-SS                                                             2 10/P
106   UAMS-05SN-W 1 5/P
107   S/TPP/PAN-3X6-NI 2 10/P

 

ITEM
No.



 

BYPASS-FEEDER-1-ASM

23

26

22

14

109

109

3

5

11
1

102

101

101

2

101

103

105

20

106

26

17

19

18

104

104

103

25

16

24

101

4

6

7

8

10
13

13

13

10
12

13

108

108

108

A

B B

A



 BYPASS-FEEDER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 53363701            ASYS-ROLL-SPT-L30                                           1 1/P
2   ARBOR-SPT-BYP 1 1/P
3   SPR-1.0-15.65-13L 1 1/P
4   SHAFT-ROL-SPT 1 1/P
5   LEVER-SPT-F 1 1/P
6   LEVER-SPT-R 1 1/P
7   SPG-E-6XR6X91R7R 1 1/P
8   STAY-SPT-BYP-350 1 1/P

10   ASYS-BRKT-LVR-SPT 2 1/P
11   COVER-SPE-ARBOR-17 1 1/P
12   HOLDER-ROL-SPT-BYP 1 1/D
13   SCR-M3X6BISR-NI 4 10/P
14   ASYS-BRKT-DRV-BYP-2 1 1/P
16   ASYS-ARM-JOINT-BYPS 1 1/P
17   GEAR-10S023-06-2 1 1/P
18   GEAR-1-S021-06 1 1/P
19   GEAR-10S022-10S027-SK 1 1/P
20   CLUTCH-G28-08D-30A 1 1/D
21   ASYS-SHAFT-BYPS-410 1 1/PP
22   CPG-DRV-BYP-350 1 1/P
23   BUSH-8X12X8F 1 5/P
24 50711701           STOP-RING-6-5                                                    1 5/P
25   ROL-BYPS-DRV 1 1/P
26   BUSH-6-GCB 1 5/P

101 50711861           RR/E-5-SS                                                              4  10/P
102   RR/E-4-SS 1 10/P
103   S/TPS/FHEXM-3X6-ZU3 2 10/P
104   ES-0505 2 5/P
105 50320701            S/FHEXM-M3X6-NI                                              1 10/P
106 50711881           RR/E-7-SS                                                             2 10/P
108   S/TPP/BID-3X8-NI 3 10/P
109 50320807            S/TPP/FHEXM-3X8-NI                                          3 10/P

 

ITEM
No.



 

BYPASS-FEEDER-2-ASM

16

49

15

11

13

12

14

34

1

48

103

103

103

103

57

8

9

2

4

50

103

103

103

6

3

103

18

105

103
24

31

46

46

30

106

105

103

20

20

19

21
23

44

38

38

41

106

106

101

40

42

103 17

5

10

22

A

A

B

B

D

D

C

C

29 106

44

39

44
28

45

36106
38

3037

26

27

43

25

33

47

35

32
102

44

29

103



 BYPASS-FEEDER-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-FRAME-BYPASS-410 1 1/PP
2   SPL-IDLR-TR-BYPS 1 1/P
3   SHAFT-IDLR-TR-BYPS 1 1/P
4   IDLER-TR-BYPASS-K 2 1/P
5 55630501           GP1A73ARJ00F                                                     2 1/P
6   ACTUATOR-BYP 1 1/P
7   SPG-T-SNSR-LOW-T 1 1/P
8   BRKT-ACT-BYP 1 1/P
9   BRKT-BYPASS-FRT 1 1/P

10   GUIDE-BYPASS-U 1 1/PP
11   SOL-SFB-340 1 1/D
12   LEVER-PICK 1 1/P
13   STUD-LVR-PIC-BP 1 1/P
14   SPG-E-6R5XR7X28R5L 1 1/P
15   STAY-BYPASS-U 1 1/P
16   ASYS-COVER-BYPASS-U 1 1/PP
17   ACTR-EMP-SW-BYP 1 1/P
18   ASYS-BRKT-STOPPER 1 1/P
19   STPR-BYP-F-350 1 1/P
20   ARM-STOPPER 2 5/P
21   LEVER-STOPPER-F 1 1/P
22   STPR-BYP-R-350 1 1/P
23    LEVER-STOPPER-R 1 1/P
24   PLATE-ARM-PICK 1 1/P
25   BLT-SY-138-2GT-2.8 1 1/P
26 53363601            K-ROLL-PICK-BYP                                                1 1/P
27   SFT-ROL-PIC-BYP-350 1 1/P
28   SHAFT-ROL-FEED-BYPS 1 1/P
29   GEAR-06S-027-06 2 1/P
30 51403401            CLUTCH-6-L                                                         2 1/P
31    ARM-PICK-350 1 1/P
32   WEIGHT-PICK-BYP-LOW 1 1/P
33   WEIGHT-PICK-BYP-UP 1 1/P
34   SPL-ROL-FEED-BYP 1 1/P
35   CUSHION-PAD 1 5/P
36   PLY/T-2GT020-06 1 1/P
37 53363501            K-RLR-FEED-SFB                                                 1 1/P
38 50711701           STOP-RING-6-5                                                    4 5/P
39   CPG-DRVN-BYP-350 1 1/P
40   ROLLER-TR-BYPASS-18.5 1 1/KP
41   STUD-G032-BYPS 1 1/P
42   GEAR-06S-032-06 1 1/P
43   HRNS-SFB-410 1 1/P
44   BUSH-6-GCB 4 5/P
45   SCREW-WEIGHT-3*6 2 5/P
46   WEIGHT-PICK-BYP-T 1 1/P
47   WEIGHT-PICK-BYP-MID 1 1/P
48   HRNS-SFB-PIS-360 1 1/P
49   LBL-BYPS-CAUSION 1 1/KP
50   SPL-IDLR-TR-BYP-36-2 1 1/P

101 50610901            P/PRL/AH7-2X8-SS                                               1  10/P
102   S/CTS-M3X8-NI 2 10/P
103 50320807            S/TPP/FHEXM-3X8-NI                                        18         10/P
105 50711841           RR/E-3-SS                                                             5 10/P
106 50711861           RR/E-5-SS                                                             9 10/P

 

ITEM
No.



 

ALIGNING-1-ASM

C

F

F

C

D

G J
K

K

G

H
IH

I D

A

A

B

B

E

E

41

2

13

14

14

16

44

14

105

15

3435

33

40

43

105

3

7

7
4

101

101

12

11

11

17

47

42

13
14 1416

14
16

16

23

6

6

510

10

9

9
5

21 103

20

2219
24

102

30

104

 48

105

104
32

43

105
106

106

105

28

36105
379

38
39

26

26

26

26

25

25

25
27

25

18
43

41
49

105

8
46

105

1

J



 ALIGNING-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-GUIDE-RGST-L 1 1/PP
2   ASYS-GUIDE-RGST-R 1 1/PP
3   ACTR-REG 1 1/P
4   ACTR-MID 1 1/P
5   HLDR-REG-SENSOR 2 1/P
6 55630501            GP1A73ARJ00F                                                   2 1/P
7   SPG-ACT 2 1/C
8   HRNS-TBNA-350 1 1/P
9 50320807            S/TPP/FHEXM-3X8-NI                                         4 10/P

10   MYLAR-SW-RGST-2 2 5/P
11   P/PRL/AH7-2X12-SS 2 10/P
12   GEAR-10S020-08 1 1/P
13   BUSH-8X12X11S-POM 2 5/P
14 50711901           STOP-RING-8                                                       6 5/P
15   ROLLER-RGST-R 1 1/KP
16   BUSH-8X12X8F 4 5/P
17   SPG-E-RGST-MC-FRT 1 1/P
18   RLR-MID-350 1 1/KP
19   COV_IQ_MAIN 1 1/PP
20   SHUT-IQ 1 1/P
21   SOL_IQ 1 1/D
22   SPG-E-5R3XR3X18R14 1 1/P
23   HRNS-FED1-350 1 1/P
24   SNSR-CTD2-410 1 1/C
25   LWS-0711Z 4 5/P
26   UAMS-05-0 5 5/P
27   BRKT-LG-SW-350 1 1/P
28   HLDR-MID-ROLLER 1 1/P
30   GUIDE-MIDDLE-410 1 1/PP
32   S/TPS/BID-3X12-ZU3 1 10/P
33   MYLAR-GUIDE-RGST-FRT 1 1/KP
34   ROLLER-RGST-L 1 1/KP
35   MYLAR-GUIDE-RGST-RER 1 1/KP
36   HLDR-ERTH-RGST 1 1/P
37   SPG-F-RGST-R 1 1/P
38   SPG-F-RGST-L 1 1/P
39   ASYS-ERZV10D821-350 1 1/D
40   MYLAR-RGST-L 2 1/KP
41   MYLAR-RGST-R 2 1/KP
42   KNOB-RGST-350 1 1/P
43   SCREW-LOCK-ARM 3 5/P
44   SPG-E-RGST-MC-RER 1 1/P
46   ES-0505 1 5/P
47   GEAR-10S20-08-N 1 1/P
48   BRUSH-RH-6H 1 1/S
49    SHEET-GUARD-RGST 1 1/S

101 50711881           RR/E-7-SS                                                              1 10/P
102   S/PAN/SWWP-M2.6X6-NI 2 10/P
103  S/TPP/PAN-3X6-NI 2 10/P
104   S/BID-M3X8-BSNI 2 10/P
105 50320803            S/TPS/FHEXM-4X8-ZU3                                      6 10/P
106   MSB-1207 3 5/P

 

ITEM
No.



 

ALIGNING-2-ASM

17

17

21

17

21

21

21

21

27

19
53

19
53

16

16

24

27

23

14

12 18

8

8

11

28
17

13

1
3

2

17

17

25

15

22

9

4

10

7

5
6

6
5

5152

20

26
17

17

2617



 ALIGNING-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   KNOB-COVER-FEED 1 1/P
2   CA-0124B 1 1/P
3   COVER-GUIDE-LOW 1 1/PP
4   ACTR-SNSR-LOW-350 1 1/P
5   BUSH-FEED-IDL 2 5/P
6   SPG-C-8XR8X16R9 2 5/P
7   SPG-T-SNSR-LOW-350 1 1/P
8   S/TPP/FHEXM-4X8-NI 2 10/P
9   SHAFT-FEED-LOW-350 1 1/P

10   MYLAR-SW-RGST-2 1 5/P
11   GUIDE-FEED-MID 1 1/P
12   GUIDE-SFB 1 1/PP
13  GUIDE-FEEDER-L 1 1/PP
14   BUSH-MID-ROL-F 1 1/P
15   SHAFT-MID 1 1/P
16   SPG-C-8XR6X16 2 5/P
17 50320807             S/TPP/FHEXM-3X8-NI                                         9 10/P
18   PLATE-GUIDE-FED 1 1/P
19   ROLLER-IDLA 2 1/P
20   HRNS-RCOV-FED2-350 1 1/P
21 50320803            S/TPS/FHEXM-4X8-ZU3                                      6 10/P
22   GUIDE-OPEN-L 1 1/PP
23   BUSH-MID-ROL-R 1 1/P
24   SPG-GUIDE-SFB 1 1/P
25   STOPPER-COV-FED 1 1/P
26   BRKT-GUIDE 2 1/P
27   ROLLER-MID-1DLA 2 1/P
28   GUIDE-FEED-R 1 1/PP
51   CS1A-B2CA 1 1/D SWITCH
52 55630501            GP1A73ARJ00F                                                    1 1/P
53 50711861           RR/E-5-SS                                                              2 10/P

 

ITEM
No.



  

PLATEN-ASM

1

6

6

6

2

3

117
4

5

7

3

11



 PLATEN-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 A   ASYS-GLASS-410A 1 1/S MJD,SAD,ASD,AUD,ASU,KRD
1 B   ASYS-GLASS-410L 1 1/S NAD
2   ASYS-GLASS-ADF-350 1 1/C
3   SPL-GLASS-ADF 2 1/P
4   MYLAR-TAPE-FRT 1 5/KP
5   SEAL-COLOR-TP-L-R2 1 1/KP
6   SHEET-GEL-13-4 7 5/P
7   MYLAR-SPL-GLASS-ADF 2 5/KP

11   S/TPS/FHEXM-3X6-ZU3 2 10/P

 

ITEM
No.



 

CRG-1-ASM

22

22

22

17

18

19

B

B

11

11

11
12

10

5

4

19

6

30

19

19

10
19

9

9

7

8



 CRG-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

4    REFLECTOR-LAMP 1 1/D
5    ES-0505 1 5/P
6   LAMP-EXPO-350 1 1/S
7   INV-EXPO-350 1 1/C
8   COVER-INV 1 1/P
9   S/TPP/FHEXM-3X6-NI 2 10/P

10 50320701           S/FHEXM-M3X6-NI                                               2 10/P
11   FOOT-CRG-410 4 5/P
12   UAMS-05-2 1 5/P
17   HRNS-INV-350 1 1/C
18   GUIDE-HRNS-CRG1 1 1/P
19   S/TPS/FHEXM-3X6-ZU3 9 10/P
22   MYLAR-HRNS-INV 3 1/P
30   CARRIGE-1-F410S 1 1/S

 

ITEM
No.



 

CRG-2-ASM

20

9

8

5

7

5

6

7

7

4



 CRG-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

4   ASYS-PLY-CRG2F-410 1 1/P
5   S/PAN/SWWP-M3X8-NI 1 10/P
6    ASYS-PLY-CRG2R-410 1 1/P
7    FOOT-CRG-410 4 5/P
8   GUIDE-WH-CRG2 1 1/P
9   S/TPS/BID-3X6-ZU3 1 10/P

20   CARRIGE-2-F410S 1 1/S

 

ITEM
No.



 

MAIN-CHARGER-ASM

22

6

AB

B

A

13
14 9

17

10

11

8

102

1

12 41

15

21 3

101

102
5

7
108

2

20

19
4

16
18

103

103

101 30 29

31

2842

26

32

25

27

33

43

10540
105

39

105

106

104

104

35

36

37

109

38

107



 MAIN-CHARGER-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-CASE-CHARGR-350 1 1/C
2   FLANGE-10-3 1 1/P
3   GEAR-PLY-18-12 1 1/P
4   TERM-CHARGR-FRT-350 1 1/P
5   SPG-CHARGR-FRT-350 1 1/P
6   BLT-SY-2GT-782-2 1 1/P
7   BASE-CHARGR-350 1 1/P
8   PUSHER-SW-RER 1 1/P
9   TERM-CHARGR-RER-350 1 1/P

10   SPG-E-44X055X155 1 1/P
11   ASYS-PULLY-CHARGR-350 1 1/P
12  50519601            ASYS-PAD-CHARGR-350 (Pad Assy)                  1       1/P
13   HOOK-R-CH-M 1 1/P
14            50939401            SPRING-TENS-CH                                               1 5/P
15 56644601            WIRE-CHARGR-373                                             1  1/S
16 50321101           HANGER-WIRE 1 1/P
17   LID-CHARGR-RER-350 1 1/P
18   LID-CHARGR-FRT-350 1 1/P
19   SPC060-010-0227 1 5/P
20   PUSH-CH-M-F-220 1 1/P
21 53098201           GRID-220                                                              1 1/KP
22   SHEET-CHARGR 1 1/KP
25   HLDR-LED-DRUM-2 1 1/P
26   SHLD-ELASE-LED 1 1/KP
27   DUCT-CHARGR-DRUM 1 1/P
28   LINK-CHARGER-LFT-F41X 1 1/P
29   ASYS-SW-LINK-350 1 1/P
30   LINK-CHARGR-RGT 1 1/P
31   S/TPP/FHEXM-3X6-NI 1 10/P
32 56123801            LAMP-ERASE-390                                               1 1/C
33   HRNS-WCLM-410 1 1/P
35   ASYS-MOTRD-WIRECLN-410 1 1/C
36   HLDR-MOTR-2 1 1/P
37   GEAR-08H19-10S16-06 1 1/P
38   ASYS-HLDR-MOTR-350 1 1/P
39   HLDR-SPG-CHARGR 1 1/P
40   SHEET-CHARGR-FRT 1 1/P
41   GUIDE-PAD-CHARGR-350 1 1/P
42  SHEET-LINK-LFT 1 5/KP
43 50320807            S/TPP/FHEXM-3X8-NI                                         1 10/P

101   RR/E-2-SS 2 10/P
102   S/TPP/PAN-3X8-NI 2 10/P
103   CS1A-B2CA 2 1/D SWITCH
104   S/BID-M3X3-NC 2 10/P
105   S/TPS/FHEXM-3X6-ZU3 3 10/P
106   S/TPS/FHEXM-3X8-ZU3 1 10/P
107 50320803            S/TPS/FHEXM-4X8-ZU3                                      1 10/P
108 50320901           RENY/PH3-6                                                          1 10/P
109   292254-2 1 5/P

 

ITEM
No.



  

TRANSPORT-BELT-UNIT-1-ASM

31

33

34

34

23

23

 4

 4

 5

 5

 8

 6

 9

 9

  1
  2

 3

 3

36
36

36

29

29

26

103

102

103

28

28

25

107

102

102

102

102

102

 7
 34

 11
101

107

101 10

104

104

105

24

24

35

35

36

36

36

36

36

21

20

 17 102

102

103
106

106

 14

 17

 16

 12
A

A

B

B



 TRANSPORT-BELT-UNIT-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

2   GUIDE-TR2-TBU-FRT 1 1/P
3   SHAFT-TBU-LOCK-41X 2 1/P
4   SPG-LOCK-TBU-N 2 5/P
5   WASHER-125-083-05-TBU 2 10/P
6   BRKT-SNSR-MARK 1 1/P
7   BRKT-SNSR-MARK-2 1 1/P
8    BRKT-SPE-CLT-TBU 1 1/P
9    ASYS-SNSR-MARK-350 2 1/P

10   COVER-SNSR-M-1 1 1/P
11   COVER-SNSR-M-2 1 1/P
12   HRNS-TBU-410 1 1/P
14 53364601            RLR-TR1-18-TBU                                                  1 1/C
16   RLR-12-TBU 1 1/KP
17   BUSH-6-GCB 2 5/P
20   CPL-TBU-OUT 1 1/P
21   ASYS-BRUSH-TBU 1 1/KP
23   BUSH-8X12X8F 2 5/P
24   BRUSH-RE-7.5H-40 2 1/KP
25   ASYS-ARM-TNS-TBU-FRT 1 1/P
26   ASYS-ARM-TNS-TBU-RER 1 1/P
28   BUSH-8X12X8F-TNS-TBU 2 1/P
29   SPG-C-9R2XR8X42-TBU 2 1/P
31 51312001            ASYS-TBU-BELT-F41X                                        1 1/C
33   RAIL-TBU-RGT 1 1/P
34   S/TPS/FHEXM-3X8-ZU3 5 10/P
35 50320807            S/TPP/FHEXM-3X8-NI                                          2  10/P
36 50320711            S/FHEXM-M3X8-NI                                               12      10/P

101   S/PAN-M3X10-NI 2 10/P
102 50711861           RR/E-5-SS                                                              8 10/P
103 50711881           RR/E-7-SS                                                             4 10/P
104   UAMS-05-2 2 5/P
105   LBWS-0206S-V0 1 1/P
106   LNR-1680HHRPOP25LY349 2 1/P
107   S/TPS/BID-3X8-ZU3 2 10/P

 

ITEM
No.



 

TRANSPORT-BELT-UNIT-2-ASM

103

102
102

102

102

101

101

102

102

102

102

103

101

101

101

101

16

18

 11
 17

 19

 13

 15

 12

 10

 14

21

21
20

  1
 2

 3

 3

 5

 5

 6

 7

 8

 9

 4

 4

22

30

23

23

24
25

A

A

B

B



 TRANSPORT-BELT-UNIT-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   TERMINAL-TBU-FRT 1 1/P
2   PLATE-TR1-TBU 1 1/P
3   SPG-C-2R9X0R25X8R-80TBU 2 5/P
4 50815701           HLDR-TR-ROLL                                                    2 1/P
5   COVER-TERM-TBU 2 1/P
6    ASYS-TERM-TBU-RER 1 1/P
7 53364501            RLR-DRIVE-TBU-CPL                                          1        1/KP
8   COLAR-RLR-DRV-TBU-RER 1 1/P
9   COLAR-RLR-DRV-TBU-FRT 1 1/P

10   RLR-PTR-TBU 1 1/KP
11   COLAR-RLR-PTR-TBU-RER 1 1/P
12   COLAR-RLR-PTR-TBU-FRT 1 1/P
13   RLR-TENSION-TBU 1 1/KP
14   COLAR-RLR-TR2-TBU-RER 1 1/P
15   RLR-TR2-24-TBU 1 1/KP
16   COLAR-RLR-TR2-TBU-RER 1 1/P
17   GUIDE-TR2-TBU-RER 1 1/P
18   COLAR-RLR-TR2-TBU-FRT 1 1/P
19   BRKT-RLR-TR2-RER-TBU 1 1/P
20 50320807            S/TPP/FHEXM-3X8-NI                                         1          10/P
21   S/TPS/FHEXM-3X8-ZU3 2 10/P
22   RAIL-TBU-LFT 1 1/P
23 50320711            S/FHEXM-M3X8-NI                                               2 10/P
24    ASYS-PLATE-CLT-JOIN 1 1/P
25   BUSH-4X8X5F-POM 1 1/P
30 51311901            ASYB-TBU-F41X (Transfer Belt Unit)                   1       1/S

101   P/PRL/AH7-2X12-SS 6 10/P
102 50711881           RR/E-7-SS                                                             2         10/P
103   LNR-1680HHRPOP25LY349 2 1/P

 

ITEM
No.



  

BELT-CLEAN-UNIT-ASM

32

 16

 5
 6

 7

101

  1
13

 17

102

102

  8

 9

 14

 11

 15

 3
 4

 2

27

105

32

24
27

105
25

26

101 21 23
22

21

20

103
 19

 18

104
20 21



 BELT-CLEAN-UNIT-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-CASE-CLN-TBU 1 1/PP
2   AUGER-CLN-TBU-F41X 1 1/KP
3   BUSH-0410-05F-M 1 5/P
4   GEAR-AUG-CLN-TBU 1 1/P
5   SPG-C-NOZZLE-F41X 1 1/P
6   NOZZLE-CLT-OUT-F41X 1 1/P
7   BUSH-4-CLN-TBU-F 1 5/P
8 51033901            BL-281CTR                                                           1     1/S
9 51806560            ASYS-SEAL-SIDE-CLT-F-1 (Plastic Seal)            1      1/P

11 51806561            ASYS-SEAL-SIDE-CLT-R-1 (Plastic Seal)            1      1/P
13   SHEET-BLADE-CLN-TBU-L 1 1/KP
14 51806556            SEAL-SIDE-CLN-TBU-F-1 (Plastic Seal)              1       5/P
15 51806555            SEAL-SIDE-CLN-TBU-R-1 (Plastic Seal)              1      5/KP
16   REC-SHEET-068-X1B-F41X 1 1/KP
17   SHEET-CLN-TBU-TOP 1 1/KP
18   SFT-CLUCH-CLT-F41X 1 1/P
19   CAM-CLN-TBU 1 1/P
20 50711701           STOP-RING-6-5                                                    2 5/P
21   BUSH-6-POM 3 5/P
22   BRKT-CLUCH-CLT-F41X 1 1/P
23   CLUCH-MGSSC-180-CCW-017 1 1/D
24   BRKT-LEVER-CLN-TBU 1 1/P
25   SHAFT-LEVER-CLN-TBU 1 1/P
26   LEVER-CLN-TBU 1 1/P
27   S/TPS/FHEXM-3X8-ZU3 2 10/P
32   SPG-E-6R6XR55X23R1R 2 1/P

101 50711841            RR/E-3-SS                                                            2 10/P
102   S/PAN-M3X12-NI 2 10/P
103   P/PRL/AH7-2X10-SS 1 10/P
104 50711861           RR/E-5-SS                                                              1 10/P
105   RR/E-4-SS 2 10/P

 

ITEM
No.



 

CLEANER-ASM

35

33

39

 18

 18
40

103

103

103

 4

21

26

50

 3
30

 12

 5

101106

107  15

101

 10

 20

55
 9

41 59

49
48  19

 19
108 47

 19 19
52

42
 19

 19

57

 18

29
55

 11

37

  1

23

25

25

28

62
24

27
22

34
 16

 8

 18

60

36
58

102

31
 13  14

 19

57

56

56

57

 19

 19

 18

 7

 6

 18

61

38

18

 2
 17 18

 19

10554

64

63
66

66

65

56

51
57

43

A

A



 CLEANER-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   SHAFT-BRUSH-CLNR-RER 1 1/P
2   ASYS-RTNR-DRUM-FRT 1 1/P
3   ASYS-AUGER-DRUM-LWR 1 1/PP
4   ASYS-AUGER-DRUM-UPR 1 1/PP
5 51033801            BL-3511D                                                              1 1/S
6   ASYS-FRAME-DRUM-FRT 1 1/P
7   ASYS-NOZZLE-CLNR-DRUM 1 1/C
8   ASYS-STAY-CLN-DRUM-L 1 1/KP
9   AUGER-CLNR-DRUM-350 1 1/KP

10 51034101            B-281C                                                                  1 1/S
11   GEAR-10S24-4-AUGER 1 1/P
12   HLDR-BLASE-DRUM-350 1 1/P
13   HLDR-THMS-DRUM-350 1 1/P
14   PLATE-GAP-BLK-F 1 1/P
15   BUSH-0612-D6F-M 1 5/P
16   BUSH-0410-05F-M 2 5/P
17   HANDL-DRUM-U-TNR 1 1/P
18 50320807            S/TPP/FHEXM-3X8-NI                                         9 10/P
19   S/TPS/FHEXM-3X8-ZU3 12 10/P
20   SHAFT-BRUSH-CLNR-FRT 1 1/P
21   PLATE-FLICKER-410 1 1/P
22   SHEET-AUGER-FRT-350 1 5/KP
23   SHEET-AUGER-LWR 1 5/KP
24   SHEET-AUGER-RER-350 1 5/KP
25   SHEET-BRUSH-CLNR 2 5/P
26 58391701            SHEET-RECOVERY-DRUM                                 1 1/KP
27   SHLD-BLADE-CNR-FRT 1 1/P
28  SHLD-BLADE-CNR-RER 1 1/P
29    SPG-C-5R9XR4X8L 1 5/P
30   SPG-E-6XR55X17R4-BLADE 1 1/P
31   THMS-DRM-410 1 1/C
33   GEAR-10S16-15 1 1/P
34   GEAR-10S16-5-AG 1 1/P
35   PLATE-GAP-BLK-RER 1 1/P
36   GUIDE-DRUM-LFT-LWR 1 1/P
37   SHEET-RECOVERY-RER 1 5/P
38   SHLD-BLADE-SIDE-RER 1 5/P
39   SPG-E-4R4-10-GAP 1 1/P
40   TERM-BLADE-DRUM-350 1 1/D
41   ASYS-PLATE-RTNR-DRUM-R 1 1/P
42   SPL-BRUSH-CLN-DRUM 1 1/P
43   ASYB-HLDR-BRG-SFT-DRUM 1 1/P
47   ASYS-BRKT-MOT-AUG-CLT 1 1/P
48   GEAR-IDLE-AUG-CLT 1 1/P
49   ASYS-MOT-CLT 1 1/D
50   COVER-IN-F-R 1 1/PP
51  LEVER-BOX-U-TNR 1 1/P
52   SCREW-TBU-LOCK-41X-LFT 1 5/P
54   HLDR-PLATE-GAP-F 1 1/P
55    WSHR-CLNR-AUGER 2 5/P
56   S/HEX/-M4X8-ZC3 4 10/P
57 50320711            S/FHEXM-M3X8-NI                                              3 10/P
58 50320803            S/TPS/FHEXM-4X8-ZU3                                      1 10/P
59   SCREW-ACTR-TRU 1 10/P
60   GUIDE-DRUM-SUB 1 1/P
61   ASYS-HLDR-CLN-BELT-F41X 1 1/PP
62   SHLD-BLADE-RER 1 5/P
63   BRKT-ADJ-SCREW-F41X 1 1/P
64   BRKT-GUIDE-TBU-FRT-F41X 1 1/P
65   SCREW-ADJ-TBU-F41X 1 5/P
66    S/PAN/SWWP-M3X8-ZC3 2 10/P

101   S/BID-M3X4-NI 3 10/P
102 50321001         S/BID-M3X8-NI                                                      1 10/P
103   S/TPP/BID-3X8-SS 6 10/P
105   RR/E-4-SS 1 10/P

 

ITEM
No.



 CLEANER-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

106   P/SPW/AW-2X10-SS 1 10/P
107 50711861           RR/E-5-SS                                                              1 10/P
108   S/PAN-M3X3-NI 2 10/P

 

ITEM
No.



 

DEVELOPER-YMC-ASM

25 

25 

25 

25 

34

B

C
A

B

C

A

30

36
35

21

20

37

37

37

37

17

18
15

16

1

38
5

3
4

26

10

11
19 23

41

23

2

24

9

29

33

33

33

28

32

32

23
39

40

22

23

31

42

42

27

30

30

6
83

4

7
7

14

14

D

D

37

37
12

12



 DEVELOPER-YMC-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-CASE-DEV-YMC 1 1/PP
2   RLR-MAGT-YMC 1 1/C
3   L-1480DDRP0P25LY13 2 1/P
4 51806401           SEAL-VC8-12-2.5 (Seal Oil)                                 2      1/P
5   GEAR-08H21-8 1 1/P
6 51614201           DDL-1280ZZ                                                          1 1/P
7   S5103-31 3BC 2 10/P
8 50711881           RR/E-7-SS                                                             1 10/P
9   AJST-BIAS-YMC 1 1/P

10   MIXER-F-YMC 1 1/KP
11   MIXER-R-YMC 1 1/KP
12   BUSH-SEAL-6-YMC 2 1/P
14 51806601           SEAL-VC6-10-2.5                                                 1 1/P
15 51614301         L-1260DDRP0P25LY13                                        1 1/P
16 51613801           BUSH-6-GCB                                                        3 5/P
17   GEAR-08H19_08H27-6 1 1/P
18   GEAR-08H27-6 1 1/P
19   ASYS-PLATE-DOCTR-YMC 1 1/D
20   GEAR-08S19-6 1 1/P
21   GEAR-08H18-6 1 1/P
22   PAD-DEV-F-YMC 1 5/KP
23   S/PAN/SWWS-M3X6-BS 4 10/P
24   ASYS-GUIDE-DEV-YMC 1 1/KP
25   S/PAN-M2X4-BS 4 10/P
26   ASYS-COVER-DEV-YMC 1 1/P
27   SHUT-DEV-YMC 1 1/P
28 A   ASYS-HLDR-TC1-YMC 1 1/PP Yellow
28 B   ASYS-HLDR-TC1-YMC 1 1/PP Magenta
28 C   ASYS-HLDR-TC1-YMC 1 1/PP Cyan
29 A   HLDR-TC2-YMC 1 1/PP NAD
29 B   HLDR-TC2-YMC 1 1/PP MJD
30   S/TPP/BID-3X8-NI 3 10/P
31   S/PAN/SWWP-M3X6-NI 3 10/P
32   S/BID-M3X8-BSNI 2 10/P
33   S/BID-M3X5-BSNI 3 10/P
34   ASYS-PLATE-GEAR-YMC 1 1/P
35   COUPLE-DEV-YMC 1 1/P
36   SPG-CX10XR55X16R5 1 1/P
37   RR/E-4-SS 6 10/P
38   DDL-1260ZZHP0P25LY13 1 1/P
39   SEAL-RLR-MAGT-F-YMC 1 1/KP
40   SEAL-RLR-MAGT-R-YMC 1 1/KP
41   PLATE-CASE-DEV-YMC 1 1/P
42   S/PAN/SWWP-M3X6-ZU3-B 2 10/P

 

ITEM
No.



 

DEVELOPER-BLACK-ASM

101

101

31

31

A

E

F

B

C

4

1

107
1920 17

105
16

14
15 34

34

106

106
12

12

11

3

3
10

10

5
42

102

102

42

1514
104

17
20

18

106

106

7

7

8

8

25102

26

33

39

38

37

F

E

A

B

C

29

28

27

27

31
30

30
107

107

13

40

9

6

103 32

41

23
22

24

21

27

27

2



 DEVELOPER-BLACK-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-CASE-DEV-BLK 1 1/PP
2 53098101            ASYS-COVER-BLADE                                          1 1/C
3   SEAL-VC6-10-2.5 4 1/P
4   ASYS-BLADE-DOCTOR-BLK 1 1/D
5 53098001            ASYS-COVER-MIXER                                          1 1/C
6   ASYS-MIXER2-BLK 1 1/P
7   ASYS-BUSH-MIXER-BLK 2 1/P
8    BUSH-SEAL-6-M 2 1/P
9   MIXER1-BLK 1 1/KP

10 51614301           L-1260DDRP0P25LY13                                         2 1/P
11   BUSH-0410-05F-M 1 5/P
12 51258822            GEAR-08H19-6-MIX                                              2 1/P
13    RLR-MAGT-BLK 1 1/C
14   L-1480DDRP0P25LY13 2 1/P
15 51806401           SEAL-VC8-12-2.5 (Seal Oil)                                 1        1/P
16 52158823            GEAR-08H21-8-SLV                                             1 1/P
17 53364301            RLR-GAP-BLK                                                      2 1/P
18   BUSH-8X14X4-M 1 1/P
19   BUSH-6X12X4-M 1 1/P
20   COLOR-8R1X10X1R4-POM 2 5/P
21   PLATE-FRT-BLK 1 1/P
22   TERM-BIAS-BLK 1 1/P
23   COVER-FRT-BLK 1 1/P
24   HRNS-KATC-410 1 1/P
25   SNSR-ATC-410 1 1/D
26   SEAL-ATC-BLK 1 5/P
27   S/TPP/FHEXM-3X10-NI 6 10/P
28   COVER-RER-BLK 1 1/P
29   ASYS-BRKT-RER-BLK 1 1/P
30 51258701            GEAR-08H20-6-BLK                                             2 1/P
31 50320807            S/TPP/FHEXM-3X8-NI                                         3 10/P
32   COVER-CABLE-410 1 1/PP
33   STAY-DEV-BLK 1 1/P
34   SEAL-MAG-SIDE-BLK 2 5/P
37   SEAL-FLANG-FRT-BLK 1 1/KP
38   SEAL-FLANG-RER-BLK 1 1/KP
39   SEAL-DRUM-UPPER 1 1/KP
40   P/PRL/AH7-2X12-SS 1 10/P
41   S/PAN/SWWP-M4X8-ZC3 3 10/P
42    S/BID-M3X5-BSZU3-B 2 10/P

101   S/PAN/SWWP-M3X8-BSNI 2 10/P
102   S/BID-M3X5-BSZU3-B 5 10/P
103   S/PAN/SWWP-M3X6-NI 1 10/P
104 50711881            RR/E-7-SS                                                             1 10/P
105   RR/E-6-SS 1 10/P
106   RR/E-4-SS 4 10/P
107 50711861            RR/E-5-SS                                                             3 10/P

 

ITEM
No.



 

REVOLVER-UNIT-1-ASM

 17

 16

 17

 12

 11

 11

 18

 13

  1

  1

 2

 6
 4

 5

 8

 7

 9

 10

 14

3

26

  27

 15

34

34

107

22 34

106

106
103

103

103

24

23

23

107

102

102

102

101

101

101
31

30

25

33

32

32

19

19
21

104

104

104

20

20

105
105

A A



 REVOLVER-UNIT-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   BUSH-8X12X5R5F 2 5/P
2   SHAFT-LIFT-F2 1 1/P
3   SHAFT-LIFT-R2 1 1/P
4 51258842            GEAR-08H19-8-BLK                                             1 1/P
5   STUD-GEAR-IDLE 1 1/P
6 50711881            RR/E-7-SS                                                            1 10/P
7   SHAFT-CAM-LIFT 1 1/P
8   CAM-FRT-LIFT 1 1/P
9   CAM-RER-LIFT 1 1/P

10   ACTR-CAM-LIFT 1 1/P
11   BUSH-6-GCB 2 5/P
12   ROCK-RTNR-DEV-F41X 1 1/P
13   CHAS-LIFT-410 1 1/P
14 51259701            GEAR-08H20                                                         1 1/P
15   BUSH-ROCK-RTNR-DEV-F41X 1 1/P
16   GUIDE-FRAME-LIFT-R 1 1/P
17 55630501           GP1A73ARJ00F                                                     2 1/P
18    MYLAR-CHAS-LIFT-410 1 5/P
19   S/TPS/FHEXM-3X6-ZU3 2 10/P
20    COVER-SNSR-LIFT 2 1/P
21   SPG-L-DETENT-C1 1 1/P
25   SPG-E-8R5XR9X30R5-LIFT 1 1/P
26   STOP RING 1 1/P
27   HRNS-KDVP2-410 1 1/P
28   SPG-ROCK-DEV-A-F41X-C 1 1/P
30   STOP-RING-5-4 1 5/P
31   GEAR-10S27-6 1 1/P
32 50320803            S/TPS/FHEXM-4X8-ZU3                                      2 10/P
33   SPG-E-8R5XR9X32R3-LIFT 1 1/P
34   S/FHEXM-M4X8-NI 3 10/P

101   P/PRL/BH7-2X14-SS 3 10/P
102 50711861           RR/E-5-SS                                                              3 10/P
103   ES-0505 3 5/P
104   LWS-0711Z 3 5/P
105   T18S 2 10/P
106   S/PAN-M3X4-NI 3 10/P
107   RR/E-4-SS 2 10/P

 

ITEM
No.



 

REVOLVER-UNIT-2-ASM

A

D

D

F

E

Y

YM

G

M

A

11

37

37
108

113

 7

 8

 9

111

37

105

37

35

4

109

108

108

108

1

38

42

41

17
18
16

101

39

40
39

3

4

4

27
107

25

19

24

26

43 107

21

14
15

106

  2

104

102
12

37

103
13

107

F

36

4
4

354

E



 REVOLVER-UNIT-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1  ASYB-BIAS-DEV-YMC 1 1/P
2   HLDR-SNSR 1 1/P
3   ASYB-REVOLVER-UNIT-F410S 1 1/S
4   ASYB-HLDR-DEV-YMC 6 1/P
7   GEAR-08S20_08H18 31 1/P
8   GEAR-08S16_08S18 3 1/P
9   HLDR-STUD-RVLV-F410 3 1/D

11 56525801            ASYS-MOTR-DRIVE-RVL                                    1 1/C
12   BRKT-SNSR-HP-RVLV-F410 1 1/P
13   HRNS-RVHP-410 1 1/P
14   BRKT-SNSR-TNR-F410 1 1/P
15   HRNS-CTNC-410 1 1/P
16   COV-TD-MAIN-BTM 1 1/P
17   COV-TD-MAIN-TOP 1 1/P
18 50426401            SNSR-TD-350                                                       1     1/C
19   HRNS-DVTNA-410 1 1/P
21   ASYS-SHUT-TD 1 1/P
24   ASYS-STAY-TD-S 1 1/P
25   SOL-TD 1 1/D
26   SPG-E-6XR45X22R8 1 1/P
27   S/TPS/FHEXM-3X6-ZU3 1 10/P
35   6900ZZNRC2P5KEX 2 1/P
36   RRG-RVLV 1 1/P
37 50320803            S/TPS/FHEXM-4X8-ZU3                                      9 10/P
38   BRKT-COV-TD 1 1/P
39   BUSH-4X7X6F-POM 2 5/P
40   SHAFT-TD 1 1/P
41   S/PAN/SWWP-M3X14-NI 2 10/P
42   COV_TD 1 1/P
43   DAMPER-SENSOR 1 5/P

101   RR/E-2-SS 1 10/P
102  55630501          GP1A73ARJ00F                                                     1 1/P
103   ES-0505 1 5/P
104 55630901           GP2A200LCS0F                                                     1 1/P                                                        Photo Interrupter
105   MSB-1207 1 5/P
106   S/PAN-M3X10-NI 1 10/P
107   S/PAN/SWWP-M3X6-NI 4 10/P
108   LWS-0711Z 3 5/P
109   ESC-0912 1 10/P
111   LWS-2111Z 1 1/P
113 50321001            S/BID-M3X8-NI                                                     3         10/P

 

ITEM
No.



  

TONER-1-ASM

27

19

17

32

15

16

14
5

6

35

1

7

8

3

4

10

9 11
12

13

31

31

31

30
102

28
29

26

32

31

A

B

C

B

A

C

18

22

20
34 36

2

19

103

101
20

102
23

24
19

21

33
33

104



 TONER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   CASE-GATE-TONER 1 1/P
2   SEAL-BLK-TONER-JOINT-L 1 5/P
3 A   ASYS-CPL-BTL-350-410NA 1 1/P NAD
3 B   ASYS-CPL-BTL-350-410MJ 1 1/P MJD
4   VR90A-BM1231A0 1 5/P
5   SPG-C-9R7XR8X23R5R 1 5/P
6   CPL-TONER-BTL 1 1/P
7   BUSH-AUGER-TONER 1 1/P
8   GASSKET-TONER-DRV 1 1/KP
9   COVER-CPL 1 1/P

10   SEAL-WAS-90108 1 5/P
11    BRKT-SW-HLDR-350 1 1/P
12   SW-KTNCSW-350 1 1/C
13    COVER-SW-340 1 1/P
14    GEAR-CPL-TONER 1 1/P
15   ASYS-BRKT-TONER-DRV 1 1/P
16   MOTR.D-TONER-410 1 1/D
17   AUGER-SUB-HOPPER 1 1/P
18 51614001            BUSH-0612*06F-M (Plastic)                                 1       5/P
19   GEAR-08S27-6-D 3 1/P
20   BUSH-6-POM 2 5/P
21   SHAFT-TNR-DRV 1 1/P
22   GEAR-08S27-5 1 1/P
23 51403401            CLUTCH-6-L                                                         1 1/P
24   GEAR-08S27-6 1 1/P
26   GEAR-08S27_08S49-6 1 1/P
27   ASYS-BRKT-GEAR-R 1 1/P
28   GP08S17/2GT072 1 1/P
29   BLT.SY-178-2GT-3 1 1/P
30   GG08S066/10S017 1 1/P
31 50320807            S/TPP/FHEXM-3X8-NI                                         8 10/P
32   S/TPS/FHEXM-3X8-ZU3 3 10/P
33   SCREW20*D23 2 10/P
34   WASHER-DRIVE-TN-1 1 10/P
35   SEAL-TONER-350 1 1/P
36    WASHER-DRIVE-TN-2 1 10/P

101   S/PAN-M2.6X4-NC 2 10/P
102 50711861           RR/E-5-SS                                                            2 10/P
103 50711841           RR/E-3-SS                                                             1 10/P
104   UAMS-05-0 1 5/P

 

ITEM
No.



 

TONER-2-ASM

24

22

27 26

25

20

102

14

8

6
36

11

1919

7
9

3101

4

1

17
16

18

3

102

101

10

5

101

23

3

33

34

101

35
102 102

32

19

2

5

101

13
12

A

A



 TONER-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   TERM-TONER-DEV 1 1/P
2   SEAL-BLK-TONER-JOINT-U 1 5/P
3   BUSH-0612*06F-M 3 5/P
4   AUGER-TONER-DEV 1 1/P
5   GEAR-08B20-6 2 1/P
6   SEAL-BLK-TONER-PIPE 1 1/P
7   JOINT-PATH-DEV 1 1/P
8   JOINT-HOPPER 1 1/P
9   AUGER-TONER-UP 1 1/P

10   GEAR-08S23-6-D 1 1/P
11   ASYS-BRKT-BLK-PATH 1 1/P
12   GEAR-08S23-6 1 1/P
13   GEAR-08S27-5 2 1/P
14   GEAR-08S16_08B20-6 1 1/P
16   SHUT-TERM-TONER 1 1/P
17   SPC054-040-0440 1 5/P
18    HLDR-AUGER-DEV 1 1/P
19 50320803            S/TPS/FHEXM-4X8-ZU3                                      3 10/P
20 50320807            S/TPP/FHEXM-3X8-NI                                         8 10/P
22   GUIDE-BOTL-TONER-LOW 1 1/PP
23  SEAL-GUIDE-BOTTLE 1 1/KP
24    GUIDE-BOTL-TONER-UP-410 1 1/PP
25   HLDR-BOTL-TONER 1 1/P
26   SPG-C-15X1X27 1 1/P
27    PUSHER-BOTL-TONER 1 1/P
32   BRKT-GEAR-F 1 1/P
33   GEAR-08B20-6 1 1/P
34   GEAR-08S27-6 1 1/P
35   ASYS-BKT-TNR-PATH-SUB 1 1/P
36   K-BUSH-MIXER-R 1 1/P

101 50711841           RR/E-3-SS                                                             6 10/P
102   S/TPP/BID-3X8-NI 6 10/P

 

ITEM
No.



  

FUSER-1-ASM

I

I

B

H

H

B

I

I

J

J

F

G

G

D

F

D

E

E

29

26

102

102

102 22

101

22

47

48
10

109
114

58

54112
103

110

13

28

3

12
106

104 11

17

116

43

111

111

46

46

42
32

17

16

39

2

27

16

7

58

18

915

15

116

116

101

21

102

37

38

116

116

33

34

36
35

105

116

33

116

34

30

38 37

41
106

102
102

102
102

106

45

23

108

44

44
44

44
52

18

19

19

31

31

103

103

25 20

8

6

6

4

5

4

14

56
24

113
53

51

60

59

57

36
35

105

30

107 1

112



 FUSER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 51311801            BRUSH-FUS-PR                                                   1     1/KP
2   BRKT-ARM-F 1 1/P
3   BRKT-ARM-R 1 1/P
4   COLLAR-BRG-PS 2 1/P
5 53363001            HR-281C- L                                                            1 1/S
6   6803ZZS1C4KZ 2 1/P
7   BRKT-SPL-R 1 1/P
8  BRKT-SCR-PR 1 1/P
9   BRKT-SPL 1 1/P

10 51613601           BUSH-6 (Plastic Bush)                                          1          5/P
11   GEAR-10S37-10S34-8 1 1/P
12 51259201            GEAR-IDLE-15-23 1 1/P
13    GEAR-10S18-10S25-6 1 1/P
14   ASYS-COV-FUS-PR 1 1/PP
15   SPG-E-FUS-BELT 2 1/P
16   SPG-ARM-FUSER 2 1/P
17   SCREW-M3-FUS 4 5/P
18   SCREW-BKT-DEV 3 10/P
19   SCREW-FUSER-M4B-N 2 5/P
20 50939701            SPG-E-SCRAPER                                                 1  5/P
21   STUD-IH-R 1 1/P
22   STUD-FUS-STAY 2 1/P
23   COV-GER-R 1 1/P
24   COV-GUIDE-RTN-L 1 1/PP
25 51118701            SCRAPR-FUS-350                                                1  5/P
26    PLATE-ENT-HR 1 1/P
27   PLATE-ENT-PR 1 1/P
28   GEAR-SEP-IDLE-1 1 1/P
29   GUIDE-ENT-PR 1 1/PP
30   BUSH-6-GCB 2 5/P
31   SPG-BRG-RL-PS 2 5/P
32   LBL-FUS-4 1 5/KP
33   LEVER-ARM-FUSER 2 1/P
34   SHAFT-ARM-FUSER 2 1/P
35 50815201            LEVER-FUS-ARM-H                                             2  1/P
36 50940201            SPG-C-7R4XR4X20R                                           2 1/P
37   CAM-ARM-FUSER 2 1/P
38   SHAFT-LEVER-ARM 2 1/P
39   ARM-FUSER-F-S 1 1/P
41   ARM-FUSER-R-S 1 1/P
42   SHEET-FUS-HND 1 5/P
43    GUIDE-EXIT-RTN 1 1/PP
44 51119001            GATE-FUSER                                                       8        1/P
45    SHAFT-GATE-L 1 1/KP
46   SPL-GUIDE-R-350 2 1/P
47   SHAFT-IDLE-CL 1 1/P
48   GEAR-10S18-6 1 1/P
51   SPG-C-4R46XR15X17R3 1 5/P
52   GATE-FUSER-SEN 1 1/P
53    SHEET-SNSR-EXIT 1 1/P
54   BRKT-COV-HNS-R-410 1 1/P
56 A   SHEET-FUS-HOT 1 1/KP NAD,MJD,SAD,ASD,AUD,CND,ASU,KRD
58   S/TPS/BID-3X10-ZU3 2 10/P
60 50426801            SNSR-HOME-141                                                 1 1/P

101 50712101           UAMS-05L-0-46                                                     3 10/P
102 50320701            S/FHEXM-M3X6-NI                                              9 10/P
103   S/TPS/FHEXM-3X6-ZU3 3 10/P
104 50711881           RR/E-7-SS                                                             1 10/P
105 50321001           S/BID-M3X8-NI                                                       2 10/P
106 50711861            RR/E-5-SS                                                            3 10/P
107   S/TPS/BID-3X6-ZU3 1 10/P
108   RR/E-1.5-SS 1 10/P
109   P/SPW/AW-2X10-SS 1 10/P
110 50712001            PLWS-1-46B                                                         1 5/P
111 50320807            S/TPP/FHEXM-3X8-NI                                          2 10/P

 

ITEM
No.



 FUSER-1-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

112    PLWS-2-46B 2 5/P
113   SCREW-FUS-3X6-P 1 5/P
114   RR/E-4-SS 1 10/P
116   S/PAN/SWWS-M3X10-NI 7 10/P

 

ITEM
No.



 

FUSER-2-ASM

AA

G

H

E

E O

O

G

B

D
N

M

C

H

I

I

F

F

C

D

M

N

B

112

105

 5

 10

26

 2

 4

5

28

 21

107  9

106

 3

 7

108
 12

 9
102

102

 18

 19

 19

 15

 11

 17
107

 9

 18

 17

 6

 7

 20

110

110
 8

 8

107 103

29

 9

27 109

111

111

111

109

103

103

 1

 6

103

113 113

 13 14

 3

 13 14
103

 16

 22



 FUSER-2-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   COVER-EXIT-LFT 1 1/PP
2   GUIDE-EXIT-U 1 1/P
3   GUIDE-BELT 10 1/P
4   GEAR-10S020-EXIT 1 1/P
5   BRKT-FUS-EXIT 1 1/P
6 53364201            ROLLER-EXIT-L-320                                            4         1/P
7   SFT-EXIT-L-OG 2 1/P
8   SPL-EXIT-ROLL 2 1/P
9 51613601           BUSH-6 (Plastic Bush)                                          1         5/P

10   ASYS-ROLL-EXIT-U 1 1/KP
11 51034001            B-281CU                                                                1 1/S
12   GEAR-10S22-6 1 1/P
13   ROLL-FUS-GUIDE 10 5/P
14   SHAFT-FUS-GUIDE 10 5/P
15   BRKT-FUS-CLN 1 1/P
16   BRKT-CLN-ARM 1 1/D
17 51613701           BUSH-6-11 (Plastic Bush)                                     1      5/P
18   SPE-P/R-CL-800 2 5/P
19 50940101          SPC-FUS-CLN                                                      2 5/P
20    TAPE-COVER-EXIT 1 1/KP
21 50939701            SPG-E-SCRAPER                                                1 5/P
22 53363101            SR-281CU                                                             1 1/S
23   SHEET-FUS-LEVER 1 1/P
26   COV-EX-LFT-SUB 1 1/PP
27   PLT-FUS-LFT 1 1/P
28   LEVER-FUS-PAPER 1 1/D
46   SPL-COV-STOP 1 1/P

102   S/TPS/FHEXM-3X6-ZU3 2 10/P
103   S/BID-M3X4-NI 12 10/P
104   S/TPS/BID-3X6-ZU3 2 10/P
105   S/TPS/FHEXM-3X6-ZU3 1 10/P
106 50711841           RR/E-3-SS                                                             1 10/P
107 50711861           RR/E-5-SS                                                             3 10/P
108   RR/E-4-SS 1 10/P
109 50320807            S/TPP/FHEXM-3X8-NI                                         2 10/P
110   S/TPS/FHEXM-3X8-ZU3 2 10/P
111   S/TPP/FHEXM-3X10-NI 3 10/P
112   SCREW-M3-FUS-C 1 5/P
113   RR/E-1.5-SS 10 10/P

 

ITEM
No.



 

FUSER-3-ASM

J

J
K

I

I

K

A

A

3

102

8

8

6

4

10
101

9103

103
6

1

4

103

103

9

5

7

101

2

102

104

104

13 15

17

16

18

17

14

9

9

11
12

104

104

104

104
104

104

104



  FUSER-3-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 51311701            BT-3511-FU                                                           1 1/S
2    RLR-BELT-HR-410 1 1/C
3   ASYS-BRKT-FUS-BELT 1 1/P
4   GUIDE-BRG 2 1/P
5   BRKT-STOP-BRG-R 1 1/P
6   6800ZZS1C4KZ 2 1/P
7   ASYS-BRKT-PLT 1 1/P
8   SPG-E-FUS-SCRP 2 1/P
9   SCREW-CON-DEV-V 4 10/P

10   BRKT-STOP-BRG-F 1 1/P
11    COVER-FUSER-SUB 1 1/PP
12   PLT-COVER-FUSER 1 1/PP
13   COVER-EXIT-RGT-410 1 1/PP
14   COVER-SHILD-FUS 1 1/D
15 A   LBL-HOT-410 1 1/KP NAD,MJD,SAD,ASD,AUD,CND,ASU,KRD
16   LBL-INST-FUS-410 1 1/KP
17   LBL-FUS-2 2 5/KP
18   LBL-FUS-3 1 5/KP

101   S/PAN/SWWS-M3X10-NI 2 10/P
102   S/BID-M3X4-NI 2 10/P
103 50711861           RR/E-5-SS                                                             4 10/P
104 50320807            S/TPP/FHEXM-3X8-NI                                         11       10/P

 

ITEM
No.



 

FUSER-4-ASM

D

D

E

F

F

E

A

A

B

B

17
18

101

101

18

3

1

19
7

6
2

17
2

6

5

4

102

102

102

107

103

103

105
105

101
13

103

103

103

106

106

103

14

103
104

104

104
104

11

103

15

12

16

9
8

.



 FUSER-4-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 53364401            ASYS-RL-HT-410                                                  1 1/S
2 51614401           6808ZZNRS1C4KZ                                                2     1/P
3   BKT-IH-F 1 1/P
4    BRKT-IH-R 1 1/P
5 51258601            GEAR-H/R-320                                                     1  1/P
6   CRR-S400SKFB 2 5/P
7 A 56802701            ASYB-COIL-IH-100G                                            1 1/C NAD,TWD
7 B   ASYB-COIL-IH-200G 1 1/C MJD,ASD,AUD,CND,ASU,KRD
8 50711861           RR/E-5-SS                                                             1 10/P
9 51613601           BUSH-6 (Plastic Bush)                                          1      5/P

11   BRKT-THERMO-HR 1 1/P
12 55630301            THRMST-340-FUS                                                1 1/C
13   HRNS-TRMS-350 1 1/P
14 50815801            K-HLD-THERMO                                                   1 1/P
15 55630401            ASYS-THRMIS-RH-F41X                                     1 1/C
16   BRKT-THRMS 1 1/P
17   CRR-HR-CLR 2 1/P
18 50711601            COLAR-HR-IN-N (Collar)                                      1      1/P
19   KIT-INSLTR-IH-410 1 1/C

101   S/PAN/SWWP-M3X6-NI 2 10/P
102 50712001           PLWS-1-46B                                                          5 5/P
103   S/TPS/FHEXM-3X6-ZU3 10 10/P
104 50712101            UAMS-05L-0-46                                                   10       10/P
105   S/PAN/SWWP-M3X10-NI 3 10/P
106   S/PAN/SWWP-M4X8-ZC3 2 10/P
107 50320701            S/FHEXM-M3X6-NI                                              1 10/P

 

ITEM
No.



 

ADU-ASM

102

110

 17

46

37

  19

A

B

B

C

C

D

H

G

G

K

L L

I

J

K

J

I

D

A

E

E

F

F

25

26

105

106

106

7

12

12

12

104

104104

56

 2

 2

 2
3038

41

41

38

32

105

29

29

24

28

28

109
13

14

10

10

10

106

102

9

9

101
102

39
107

38

45
101

101

1

10152

108
108

101

101
108

106

106

5

31

44

23

27

31

41

38
4

105

106

10642

8

8

8

9

9

9

101

6

6
11

11
13

50

43

35

57

34

1085540 54

51

53

K

O

O 103

 16

 108

 108
20

22

 21104
104

102

33

H

 18

48 47

4749

4748

49

47



 ADU-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   ASYS-FRAME-BTM-ADU 1 1/P
2   SFT-TR-L-20 1 1/P
3   ROL-TR-CLT-ADU-DK 2 1/P
4   GUIDE-P-U-380 1 1/PP
5   GUIDE-PAPER-L32D 1 1/P
6   SCREW-CASET 2 5/P
7   ROLL-TR-U-16 1 1/KP
8   BUSH-6-GCB 3 5/P
9 50711701           STOP-RING-6-5                                                    6 5/P

10   BUSH-6-POM 3 5/P
11   PLY/T-2GT020-6F 2 1/P
12 50610901           P/PRL/AH7-2X8-SS                                               3 10/P
13   BLT/T-286-2GT-5 1 1/P
14   PLY/T-2GT016-6F 1 1/P
15   BLT/T-258-2GT-5 1 1/P
16   CLUTCH-G28-06D-35E 1 1/D
17   ASYS-BKT-MOT-ADU-380 1 1/P
18   AYSY-MOTR-S-ADU-371 1 1/C
19   GEAR-10S28-P2GT20-6 1 1/P
20   GEAR-10S15-PS2M39-6 1 1/P
21   GEAR-10S28-06 1 1/P
22   BLT-SY-S2M-120-4 1 1/P
23   LEVER-LATCH-F 1 1/P
24   LEVER-LATCH-R32 1 1/P
25   SHAFT-OPEN-350 1 1/P
26   LEVER-OPEN-ADU 1 1/P
27   SPE-068-070-241 1 1/P
28   ES-0505 3 5/P
29   KGLS-24RTV0 4 5/P
30 55103601            PWA-F-ADU-410                                                   1 1/C
31 50426501            SNSR-FED-390                                                     2 1/P
32   HRNS-ADU-CVSW-371 1 1/P
33   HRNS-ADU-MOT-371 1 1/P
34   HRNS-ADU-410 1 1/P
35   HRNS-ADU-FED-U-410 1 1/P
37   LBL-W-HOT-STAY-390 1 5/P
38   T18R 3 5/P
39   SPL-ADU-320 1 1/P
40 50320803            S/TPS/FHEXM-4X8-ZU3                                       3 10/P
41   SG-130 3 5/P
42   CASE-ADU-380 1 1/PP
43   SP-CS3A-B2BA 1 1/D
44   COVER-IN-F-380 1 1/P
45   COVER-IN-R-320 1 1/P
46   GUIDE-P-IN-DK-B1 1 1/PP
47   ROLL-TRANS-IDLE-371 6 1/P
48   SPR-IDLE 4 1/C
49   SPR-IDLE-U 2 1/D
50 A   LBL-O-PLACE-COV 1 1/KP NAD,MJD,SAD,ASD,AUD,CND,ASU,KRD
51   HLDR-BYPASS-FRT 1 1/P
52   HLDR-BYPASS-RER 1 1/P
53   COVER-HINGE-SUB-FRT 1 1/P
54  COVER-HINGE-SUB-RER 1 1/P
55   PLATE-POS-ADU 1 1/P
56    ROLL-TRANS-C-371 1 1/KP
57   HRNS-ADU-FED-L-360 1 1/P

101   S/TPS/FHEXM-3X6-ZU3 13 10/P
102   SCR-M3X6BISR-NI 7 10/P
103   RR/E-4-SS 1 10/P
104 50711861           RR/E-5-SS                                                             8 10/P
105 50320711           S/FHEXM-M3X8-NI                                                4 10/P
106   S/TPS/FHEXM-3X8-ZU3 8 10/P
107 50320807            S/TPP/FHEXM-3X8-NI                                         4 10/P
108 50320701            S/FHEXM-M3X6-NI                                              4 10/P
109 50711841           RR/E-3-SS                                                             1 10/P

 

ITEM
No.



 ADU-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

110   MSB-1207 2 5/P

 

ITEM
No.



 

DRAWER-ASM

A

B

BC

C

A

6

30

729

7

7

3

3

55

2

55

8

26

16
18

17

56

4

525

1

54

54

54
54

54

22

23

31

21

32

14

58

58

25

9

11

24
5757

33

28

27

15



 DRAWER-ASM

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   CASE-CST 1 1/PP
2   K-SFT-LIFT-TRAY 1 1/P
3   BUSH-SFT-LIFT 2 5/P
4   LEVER-LIFT-TRAY 1 1/P
5   CUSH-LVR-LIFT 1 5/P
6   ASY-TRAY-CST-AT/DM 1 1/PP
7   CUSH-TRAY-CST 3 1/P
8    WALL-SIDE-F-AT/DM 1 1/PP
9   LVR-ADJUST-WALL 1 1/P

11   SPACER-RACK-CST 1 1/P
14   PLATE-RACK-CST 1 1/P
15 50815601            K-WALL-SIDE-R                                                    1 1/PP
16   LEVER-LOCK-WALL-RER 1 1/P
17   LOCK-WALL-R 1 1/P
18   SPL-LOCK-WALL-R 1 1/P
21 51118801            WALL-CSSTT-END                                               1 1/P
22   COVER-CSSTT 1 1/PP
23   COVER-CSSTT-HNDL 1 1/PP
24   ASYS-PL-PINION-TRY 1 1/P
25   SPC-LVR-WALL-F 1 1/P
26   LBL/O-P-MAX 1 5/KP
27   LBL_O-PAPER-2 1 1/KP
28   LBL_O-GUIDE-2 1 1/KP
29   LBL_O-GUIDE-LCD 1 1/KP
30 58391601           SHEET-CST                                                           1 1/KP
31 A    SHEET-SIZE-LT 1 1/KP NAD
31 B   SHEET-SIZE-A4 1 1/KP MJD,TWD,SAD,ASD,AUD,CND,ASU,KRD
32   LBL_O-LD-2 1 1/KP
33   MYLAR-CST-BK 1 1/KP
51   RR/E-2-SS 1 10/P
52 50321001           S/BID-M3X8-NI                                                      2 10/P
54   S/TPP/HEX-3*8-NI 9 10/P
55 50711881           RR/E-7-SS                                                             2 10/P
56   S/TPP/BID-3X8-NI 2 10/P
57   W/TH/A-3-SS 2 10/P
58   S/TPP/BID-3X6-NC 2 10/P

 

ITEM
No.



 

JIGS & GREASE

5

1
2

3

4 6

8 10

11

20

12

21
22

23

13

7
9



 JIGS & GREASE

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   JIG-SW-F-COV 1 1/P
2 A   CHART-COLER-A4 1 10/KP A4 series (Color)
2 B   CHART-COLER-LT 1 10/KP LT series (Color)
3 A   CHART-15-1-A4 1 10/KP A4 series
3 B   CHART-15-1-LT 1 10/KP LT series
4   JIG-CLEAN-DOC 1 1/P
5   HOLDER-WIRE-SCAN 2 1/P
6   NOZZLE-BOTTLE 1 1/P
7   ASY-JIG-DOC-350 1 1/P
8 51806101           ASM-SILICONE-1M                                              1 1/P                                                         Silicon Oil
9 51806201           OIL-LAUNA40-100                                                1 1/P                                                        LAUNA40 100cc

10 A   ASM-PG-HP300-S 1 1/D White grease 100g
10 B   GREASE-HP300-S 1 1/P White grease 10g
11 51806301            ASM-PG-ALV2                                                      1 1/P                                                        Alvania Grease No.2
12 51806001            MOLYKOTE_EM-30L_100G (White Grease)        1      1/P
13   ASM-PG-GE334C-S 1 1/C
20 50939201            SPE-MOT-TNS (Spring Extension)                       1       1/P
21   PLATE-GAP-NO-GO-F 1 1/P
22   PLATE-GAP-NO-GO-R 1 1/P
23  SHAFT-12-NO-GO 1 1/P

 

ITEM
No.



 

DOWNLOAD JIGS

1

2

2

11,12

4  (Model 1881)

5  (Model 1931)



 DOWNLOAD JIGS

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   K-PWA-DLM-320 1 1/C For LGC, SLG
2   PWA-DWNLD-350-JIG2 1 1/SB For SYS, LGC, SLG (48MB)
4   PWA-DL-ADP-350-1881 1 1/S For Model 1881
5   PWA-DL-ADP-350-1931 1 1/C For Model 1931

11   WRROM-T410M-08S 1 1/S Main ROM
12   WRROM-T410S-06 1 1/S SCAN ROM

 

ITEM
No.



 

SUPPLIES

1 2 3 4

5
6

7

21

9

10

15

16

14

11

12

13

8

17



 SUPPLIES

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1   OD-3511N 1 1/S
2   D-3511-K 1 1/S Black
3 A   D-281C-Y 1 1/S Yellow
3 B   D-281C-M 1 1/S Magenta
3 C   D-281C-C 1 1/S Cyan
4 A   PS-ZT281C-K(4) 1 SUPPLY NAD
4 B   PS-ZT281C-EK(1) 1 SUPPLY MJD
5 A   PS-ZT281C-Y(4) 1 SUPPLY NAD
5 B   PS-ZT281C-EY(1) 1 SUPPLY MJD
5 F   PS-ZT281C-M(4) 1 SUPPLY NAD
5 G   PS-ZT281C-EM(1) 1 SUPPLY MJD
5 K   PS-ZT281C-C(4) 1 SUPPLY NAD
5 L   PS-ZT281C-EC(1) 1 SUPPLY MJD
6 A   PS-TB-281C 1 SUPPLY Except MJD,CND
6 B   PS-TB-281C-E 1 SUPPLY MJD
7 A   KA-3511PC 1 SUPPLY Except CND
8 A   MY-1021 1 SUPPLY Except CND
9 A   KK-3511 1 SUPPLY NAD,MJD,SAD.AUD

10 A   MF-3511U 1 SUPPLY NAD
10 B   MF-3511E 1 SUPPLY MJD
11   GC-1181 1 SUPPLY Memory (128MB)
12   GC-1230 1 SUPPLY Memory (512MB)
13   GF-1140 1 SUPPLY Parellel Interface Kit
15   GQ-1020 1 SUPPLY Coin controller harness kit
16   GP-1060 1 SUPPLY Data Overwrite Kit
17   HRNS-LGC-COUNTER-410S 1 1/P Key Copy counter Harness
21   COVER-F-SKIRT-PFP 1 1/P

 

ITEM
No.



 

REPLACE UNIT

1 2

3 4

5 6



 REPLACE UNIT

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 A 50240801            FUSER-281C-100 (Fuser Assy)                            1       1/S
1 B   FUSER-281C-200 1 1/S
2 51805901            CLNR-BELT-281C                                                 1     1/S                                                        TRANSFER BELT CLEANING UNIT
3 50240201            DEV-UNIT-281CK                                                 1     1/S                                                         DEVELOPER UNIT BLACK
4 50240301            DEVE-UNIT-3511YMC                                         1     1/S                                                         DEVELOPER UNIT YMC
5 51805801            CLNR-DRUM-281C                                              1          1/S                                                        CLEANER DRUM UNIT
6 50240401            MAIN-CH-281                                                        1 1/S                                                        MAIN CHARGER UNIT

 

ITEM
No.



 

PM-KIT

1 2

3 4

K
Y M C



 PM-KIT

PART No. PART NAME
Q'TY

/
PAGE

Q'TY
/

PACK
P I R BSI No. TO FROM REMARKS

1 58285601            EPU-KIT-281C (PM KIT)                                       1       1/S                                                        EPU KIT
2 58285501            FR-KIT-281C (PM KIT)                                         1          1/S                                                       FUSER KIT
3 58285801            DEV-KIT-281C (PM KIT)                                       1         1/S                                                        BLACK DEVELOPER KIT
4 58285701            DEV-KIT-281CCLR (PM KIT)                                1       1/S                                                        COLOR DEVELOPER KIT

 

ITEM
No.


	EXPLANATION OF SERVICE-PARTS LIST
	CONTENTS
	COVER-1-ASM
	COVER-2-ASM
	CONTROL-PANEL-ASM
	BASE-FRAME-ASM
	FRONT-FRAME-ASM
	REAR-FRAME-ASM
	POWER-SUPPLY-ASM
	CASE-SYS-ASM
	CASE-LGC-ASM
	LASER-OPTICAL-UNIT-ASM
	OPTICAL-FRAME-ASM
	TR2-UNIT-1-ASM
	TR2-UNIT-2-ASM
	DRUM-DRIVE-ASM
	DEV-DRIVE-ASM
	FEED-DRIVE-ASM
	OPTICAL-DRIVE-ASM
	FEEDER-1-ASM
	FEEDER-2-ASM
	BYPASS-ASM
	BYPASS-FEEDER-1-ASM
	BYPASS-FEEDER-2-ASM
	ALIGNING-1-ASM
	ALIGNING-2-ASM
	PLATEN-ASM
	CRG-1-ASM
	CRG-2-ASM
	MAIN-CHARGER-ASM
	TRANSPORT-BELT-UNIT-1-ASM
	TRANSPORT-BELT-UNIT-2-ASM
	BELT-CLEAN-UNIT-ASM
	CLEANER-ASM
	DEVELOPER-YMC-ASM
	DEVELOPER-BLACK-ASM
	REVOLVER-UNIT-1-ASM
	REVOLVER-UNIT-2-ASM
	TONER-1-ASM
	TONER-2-ASM
	FUSER-1-ASM
	FUSER-2-ASM
	FUSER-3-ASM
	FUSER-4-ASM
	ADU-ASM
	DRAWER-ASM
	JIGS & GREASE
	DOWNLOAD JIGS
	SUPPLIES
	REPLACE UNIT
	PM-KIT



